6060060600000

316 126 691 101 - 34/03

Westfalia-Teile-Nr.: 316 126
Westfalia objednaci Cislo: 316 126
Westfalia bestillingsnr.: 316 126
Num. de pedido Westfalia: 316 126
Référence Westfalia : 316 126
Westfalian tilausnro: 316 126
Westfalia order no.: 316 126
Westfalia-Aow0. Ttapayyeiiog: 316 126
N. ordinazione Westfalia: 316 126
Westfalia-bestillingsnummer: 316 126
Westfalia-bestelnr.: 316 126

Westfalia best.-nr: 316 126

Nr zamowieniowy firmy Westfalia:316 126

ANHANGEKUPPLUNGEN

N\WVESTFALIA-AUTOMOTIVE GmbH & Co. KG/ /

Renault Master + Opel Movano + Nissan Interstar

1



&\/ﬁﬂ\ﬁm@&:\,_/
Gy m

p AL
\ e /i
. & - /
, . I
- (|

T
(©—exg'0LX0g

% GrxoL N




GeEXCI N /m
=

’
y

T
©—¢xgoLxog

% SvX0L N

&
%\/omxw_‘ N

—0gXZL N

GEXOL N

m/mmxm_\ N



D - Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewahrleisten.
DK-  Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EF.
CZ - Volny prostor ve smyslu Prilohy VII, obr. 30 Smérnice &. 94/20/EG musi byt zarucen.

E- Debe garantizarse el espacio libre, conforme al anexo VI, figura 30 de la directiva comunitaria CE/94/20.
F - La zone de dégagement doit étre garantie conformément a I'annexe VI, illustration 30 de la directive 94/
20/CE.

FIN- Vapaatila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.
GB- The clearance specified in appendix VII, diagram 30 of guideline 94/20/EG must be guaranteed.
GR- [pétrel va e€ao@alileTal 0 eEAeUBEPOG XWPOS cUUPwva e To TTapdpTtnua VI, eikdva 30 Tng Odnyiag 94/

20/EOK.

H - Biztositani kell a 94/20/EK iranyelv szerinti, VII. szamu fliggelék 30. abraban jeldlt szabad teret.

l- Deve essere garantito lo spazio libero secondo I'allegato VII, figura 30 della direttiva 94/20/CE.

N - Frirommet etter tillegg VI, avbilding 30 i direktiv 94/20/EEC skal overholdes.

NL - De tussenruimte conform supplement VII, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden
genomen.

P- Garantir a zona livre, conforme Anexo VI, grafico 30 da Norma 94/20/CE.

PL - Nalezy zagwarantowac¢ przestrzen swobodng wedtug zatgcznika VI, ilustracja 30 wytycznej 94/20/EG .

S - Spelrummet enligt bilaga VII, figur 30 i riktlinje 94/20/EG skall garanteras.

SLO - Zagotoviti zracnost po priklopu VII, slika 30, smernice 94/20/EG .
SK -  Volny priestor v zmysle Prilohy VII, obr. 30 Smernice &. 94/20/EG musi byt’ zaru¢eny.
TR- 94/20/EG Yonetmeligi, Ek VII, Resim 30'da belirtilen serbest alan birakiimalidir.

M

\

S
® © IS
O 35 S,
()] QC o (@]
=] 3-6 o k=) Qo
N < »n [ BN b= (o]
£ 8 ¢ 582 ¢ 2 5
5 5,28 8%3 ¢ 5 3
L N23¢6c E£E0vo 22923 o
0 0 3 = X o O 0 DX >
%m>.9‘$g 0@& .c(.)-?—‘:s =
LZ2c v RS,
& g - £58%58 BELy82T oS
= 1. CSEs520wvS 0288 RES
£ _Apuin. 65 =058ocsgnNE=50c%g2®
) © = 199 tc OS> =
pu U’BEO%W'C‘UUJO“BEQN)'E-—CI:
A~ -\ .._-.‘_c-ohmd)@_:o>8®:.:.__‘(§>r\j o)
t € = CO=>5 % H>ECocLTS®
- TQCNETOLEL L P2Ec=2Scg
1 T NBEFEOCELEXCIOTTOSCSCER §
o Q> neCc . 3o0a=8aoacS59o35=
N AN = N (D-l-'JDCDEQ~ o 2-3"6——0(“30_0.
N Pom=-CcoC2EpR8TT2L20
= LN e = —= 0 S5 © TO= g NS w =+
= § 5585325569082 nz2¢
()] R - ‘O o (@) o o
g ! o P89R, e ECR8522805T g
E N = ko] ;_ECDCD cC = N
WS OPEQCE @laoas5lw
A ~E n > Cc = Q o
M (O X o w 3 &m O T S X
A I s=5F 0o 3 0 c =3 OO0 = = €
SE0aoaFToooESTOQ -
° of N o c o = OE>~H—UO—
S n| — o .- c > LY @® = O +~ N = .= O
™ M DPE 00 -8 =00 =20L0TBCC®
ok 0>000TE®>S0O>0048S adk
et
1
! II|I 1 olI
P N 20K . ! ' O X
ooowWwwLuLoOooxr_=z anw =
NN
b
WX A
o

min. 75

min. 75

o

o

max. 30° |




DK -
CZ -

FIN -

GB -

GR -

SLO -

SK -

TR -

Der Handhebel Freiraum von Bolzenkupplungen nach Anhang VII, Abbildung 33 der Richtlinie
94/20/EG ist zu gewahrleisten.

Frirummet for boltkoblingernes handtag skal overholdes iht. bilag VI, fig. 33 i direktiv 94/20/EF.
Volny prostor ru¢ni paky ¢epovych spojek ve smyslu PFilohy VII, obr. 33 Smérnice ¢.
94/20/EG musi byt zaruden.

Debe garantizarse el espacio libre para la palanca manual en los enganches por pernos,
conforme al anexo VI, figura 33 de la directiva comunitaria CE/94/20.

La zone de dégagement du levier de I'axe d'attelage doit étre garantie conformément a
['annexe VII, illustration 33 de la directive 94/20/CE.

Vetoaisakytkimien kasivivun vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 33
mukaisesti.

The hand lever clearance of bolt couplings specified in appendix VII, diagram 33 of guideline
94/20/EG must be guaranteed.

Mpétrel va e€ao@aAileTal 0 eEAeUBEPOG XWPOGS YIA TOV XEIPOPOXAS cuoTNUATWY CeUENG e TTEipO
oUpewva pe 1o Trapdptnua VI, eikéva 33 tng Odnyiag 94/20/EOK.

Biztositani kell a csapos tengelykapcsolok kézikarjanak szabad terét a 94/20/EK
iranyelv VII. fuggelékének 33. szamu abraja szerint.

Per la leva a mano deve essere garantito lo spazio libero dai giunti a pioli secondo I'allegato VII,
figura 33 della direttiva 94/20/CE.

Frirommet for boltkoplingers handtak etter tillegg VII, avbilding 33 i direktiv 94/20/EEC skal
overholdes.

De hendeltussenruimte van boutkoppeling volgens supplement VI, afbeelding 33 van de
richtlijn 94/20/EG moet in acht worden genomen.

Garantir as zonas livres para alavancas de acoplamentos por pinos, conforme Anexo VII,
grafico 33 da Norma 94/20/CE.

Nalezy zagwarantowa¢ swobodng, przestrzeh dzwigni recznej sprzegiet palcowych
wedtug zatgcznika VI, ilustracja 33 wytycznej 94/20/EG .

Spelrummet fér bultkopplingens mandéverspak enligt bilaga VI, figur 33 i riktlinje 94/20/EG skall
garanteras.

Zagotoviti zranost roénega vzvoda sklopk sornikov, po priklopu VII, slika 33 ,
smernice 94/20/EG.

Volny priestor ru¢nej paky ¢apovych spojek v zmysle Prilohy VII, obr. 33 Smernice ¢.
94/20/EG musi byt zaruceny.

Pimli kavramalar icin 94/20/EG Yonetmeligi, Ek VII, Resim 33'te belirtilen el kolu serbest
alani birakilmahidir.




o Anhangevorrichtung anhangeboci

ohne Elektrosatz
Hersteller: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia-Bestell-Nr.: 316 126

Genehmigungsnummer nach Richtlinie 94/20/EG: e13 00-0390

Klasse: F Typ: 316 126

Technische Daten : maximaler D-Wert: 15,3 kN
maximale Stiitzlast:80 kg

Verwendungsbereich: Fahrzeughersteller: Renault, Opel, Nissan
Modell: Master, Movano, Interstar
Typbezeichnung: FD, JD, ED, ND, UD, HD, GD, PD, RD
F9, J9, E9, U9, H9, G9

Allgemeine Hinweise:
Fur den Fahrbetrieb sind die Angaben des Fahrzeugherstellers bzgl. Anhangelast, Stutzlast
und Gesamtgewicht des Zuges maRgebend, wobei die Werte der Anhangevorrichtung nicht

Uberschritten werden durfen.

Anhéngelast [kg] x Kfz. Gesamtgewicht [kg] N 9,81
Anhangelast [kg] + Kfz. Gesamtgewicht [kg] = 1000

Formel fur D-Wert-Ermittlung: =D [kN]

Die Anhangevorrichtung darf nurin VVerbindung miteiner Kupplungskugel mit Halterung oder einer
selbsttatigen Bolzenkupplung zum Ziehen von Anhéngern mitentsprechender Zugkugelkupplung
oder Zugdse verwendet werden. In Verbindung mit einer Kupplungskugel mit Halterung diirfen
Lastentragerbetrieben werden, welche fur die Montage auf der Kupplungskugel zugelassen sind.
Artfremde Benutzungist verboten. Der Betrieb mul den Stral3enverhéltnissen angepaliterfolgen.
Beim Betrieb verandern sich die Fahreigenschaften des Fahrzeuges. Die Betriebsanleitung des
Fahrzeugherstellers ist zu beachten.

Die vom Fahrzeughersteller serienmafig genehmigten Befestigungspunkte sind eingehalten.
Nationale Richtlinien Uber die Anbauabnahmen sind zu beachten.
Diese Montage- und Betriebsanleitung ist den Kfz. - Papieren beizufuigen.

Montagehinweise:

Die Anhéngevorrichtung ist ein Sicherheitsteil und darf nur von Fachpersonal montiert werden.
Jegliche Anderungen bzw. Umbauten an der Anhdngevorrichtung sind verboten. Sie filhren zum
Erlédschen der Betriebserlaubnis.

Isoliermasse bzw. Unterbodenschutz am Kfz. -falls vorhanden - im Bereich der Anlageflachen
der Anhéngevorrichtung entfernen. Blanke Karosseriestellen sowie Bohrungen mit Rostschutz-
farbe versiegeln.



Betriebshinweise: a

Samtliche Befestigungsschrauben der Anhangevorrichtung nach ca. 1000 Anhénger-km mitden
vorgeschriebenen Anziehdrehmomenten nochmals nachziehen.

An die Anhangevorrichtung darf eine Kupplungskugel mit Halterung oder eine selbsttatige
Bolzenkupplung - auch in Verbindung mit einem Wechselsystem (z.B. Rockinger Variobloc oder
AL-KO MFK Typ 150/1500) - montiert werden, sofern der folgende Kugelmittelpunktsbereich

eingehalten wird:

- 158 -
- 139 -
99
et} 80 - - -
i
, 15
A
v |
| v Ry
| LI !
o
[
I
f Kugelmittelpunktsbereich
|
I
Skizze 1:

Das Leergewicht des Fahrzeuges erhéht sich nach Montage der Anhéangevorrichtung um 36 kg

(incl. mitgelieferter Kugelplatte Typ 329 057).
Anderungen vorbehalten.



Umfang des Anhdngebockes

Pos. Bezeichnung Anzahl Inhalt
1 Anhangebock-Grundteil 1
2 Seitenteil links 1
3 Seitenteil rechts 1
4 Distanz 4 X
5 Distanz 2
6 Kugelplatte 329 057 1
7 Sechskantschraube M10x35; Festigkeitsklasse 10.9 4 X
8 Sechskantschraube M12x35; Festigkeitsklasse 10.9 4 X
9 Sechskantschraube M10x45; Festigkeitsklasse 10.9 4 X
10 Sechskantschraube M12x50; Festigkeitsklasse 8.8 4 X
11 Scheibe 30x12,5x3 12 X
12 Scheibe 30x10,5x3 4 X
13 Scheibe 21x10,5x2 4 X
14 Stover-Mutter M12; Festigkeitsklasse 10 6 X
15 Stover-Mutter M10, Festigkeitsklasse 10 4 X
16 Montageanleitung 1 X
Lieferbare Ersatzteilumfange des Anhangebockes
Ersatzteil-Nr. Bezeichnung Inhalt
916 126 650 001 VPE Befestigungsteile X
329 057 600 001 Kugelplatte, serienmafRig montiert, nicht fur Wechselsystem
329 059 600 001 Kugelplatte, in Verbindung mit Wechselsystem

342 032 600 001 Wechselsystem

Montageanleitung:
(Bitte bildliche Darstellung beachten!)

Hinweis: Furdie TypenFD, F9, JD, J9, ED, E9, ND, PD, RD (Kasten/ Kombi/ Plattformfahrgestell / Bus/

1)

Bus-Fahrgestell) ist die hintere Verschraubung zu wéahlen (Bild A). Fir die Typen UD, U9, HD,
H9, GD, G9 (Pritsche / Doppelkabine / Windlauf) ist die vordere Verschraubung maRRgebend
(Bild B).

Die fahrzeugseitigen Halter fur die Trittstufe (0) links und rechts von den Langstréagern abschrauben
(falls vorhanden).

2.) Bild A: Das linke Seitenteil (2), eine Distanz (4) und den linken fahrzeugseitigen Halter (0) mit dem
linken Langstrager lose verschrauben (Schrauben M10x45, Scheiben 30x10,5x3). In Fahrtrichtung
vorne das linke Seitenteil mit Schrauben M12x35, Scheiben 30x12,5x3 lose verschrauben.

Bild B: Halter fir die Trittstufe (0) durch eine Distanz (4) ersetzen, ansonsten wie Bild A.

3.) Auf der rechten Seite entsprechend Punkt 2.) verfahren.

4) DieKugelplatte (6) anschrauben, Schrauben wie bildlich dargestellt einsetzen (Schrauben M10x35,
Scheiben 21x10,5x2, Mutter M10).

5.) Das Anhangebock-Grundteil (1) zwischen die Seitenteile halten und mit den Distanzen (5) lose
verschrauben (Schrauben M12x50, Scheiben 30x12,5x3, Muttern M12).

6.) Das Anhdngebock-Grundteil (1) gerade ausrichten. Alle Schraubverbindungen mit den
angegebenen Anzugsdrehmomenten fest anziehen.

Anzugsdrehmoment fur M10x45 = 40 Nm

Anzugsdrehmoment fur M12x35 = 65 Nm

Anzugsdrehmoment fur M12x50 = 65 Nm

Anzugsdrehmoment fur M10x35 = 55 Nm
Anderungen vorbehalten.

8



Taina Za‘fizeni bez elektroprislusenstvi

Vyrobce: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia objednaci Cislo: 316 126

Cislo povoleni podle smérnice 94/20/EG: e13 00-0390
Trida: F Typ: 316 126
Technicke udaje: maximalni D-hodnota: 15,3 kN

maximalni zatizeni podpéry: 80 kg

Oblast pouziti: vyrobce vozidel: Renault, Opel, Nissan
model: Master, Movano, Interstar
typové oznadeni: FD, JD, ED, ND, UD, HD, GD, PD, RD

F9, J9, E9, U9, H9, G9

VsSeobecné informace:

Pro jizdni provozjsou urcéujici udaje vyrobce vozidlatykajici se celkové hmotnosti privésu,
opérneého zatizeni a celkové hmotnostijizdni soupravy, pficemz nesmi byt prekroCeny hodnoty
tazného zarizeni.

zatizeni privésem [kg] x celkova vaha vozidla [kg] = 9,81
zatizeni priveésem [kg] + celkova vaha vozidla [kg] 1000

Formule ke zjisténi D-hodnoty: = D [kN]

Tazné zarizeni se smipouzivat jen ve spojeni s kulovou hlavici spojky s drzakem nebo ve spojeni
se samocinnou ¢epovou spojkou k tazeni privésul s prisluSnou taznou spojkou nebo zavésnym
okem. Ve spojeni s kulovou hlavici spojky s drzakem Ize provozovat nosiCe nakladu, které jsou
pripusténé k montazi na kulovou hlavici spojky.

Jiné pouZiti je zakazano. Pouziti musi odpovidat silni¢nim pomérim. P¥i provozu se ménijizdni
vlastnosti vozidla. Musi se brat na zietel provozni navod vyrobce vozidla.

Vyrobcem vozidla sériové povolené upeviovaci body se musi dodrzet.
Smeérnice jednotlivych statl o prejimani nastaveb museji byt respektovany.
Montazni a provozni navod se musi pfipojit k dokladdm vozidla.

Montazni informace:

Tazné zarizeni je bezpecnostni dil a smi byt namontovan jen odborniky.

Kazda zména popfr. pfemény na tazném zarizeni jsou zakazany. Vedou jen ke ztraté
platnosti provozniho povoleni.

Odstranit izola€ni masu pop¥. ochranny natér podvozku vozidla - kdyz existuje - v
oblasti pfitlacnych Casti tazného zafizeni. 0Cisténé Casti karoserie, jakoz i vyvrty uzavrit
barvou proti rezavéni.



\CZg

Provozni informace:

V8echny upeviovaci Srouby tazného zafizeni dotahnout po cca 1000 km tazeni pfivésu
predepsanym krouticim momentem.

Na taZzné zafizeni Ize montovat pouze kulovou hlavici spojky s drzakem nebo samocinnou
Cepovou spojku - také ve spojeni s prepravnim systémem s vyménnymi nastavbami (napf.
Rockinger Variobloc nebo AL-KO MFK typ 150/1500), pokud je dodrzen nasledujici
rozsah stfedu koule:

- 158 _
. 139 _
99
ol 80 T - | L
i
, 15
A
v '
| 1 / Q‘Vg
| S Y
(i
=
|
f
| rozsah stredu koule
|
Obr. 1:

Po namontovani tazného zafizeni se zvySi hmotnost prazného vozidla o 36 kg (inkl. dodané
desky k upevnéni koule typ 329 057).

10



Objem dodani tazného zarizeni

Pos. Oznaceni Pocet Obsah
1 Zakladni ¢ast tazného zarizeni 1
2 leva boéni ¢ast 1
3 prava boc¢ni ¢ast 1
4 distancni vlozka 4 X
5 distanCni vloZka 2
6 deska k upevnéni koule 329 057 1
7 Sroub se Sestihrannou hlavou M10x35; tfida pevnosti 10.9 4 X
8 Sroub se Sestihrannou hlavou M12x35; tfida pevnosti 10.9 4 X
9 Sroub se Sestihrannou hlavou M10x45; tfida pevnosti 10.9 4 X
10 Sroub se Sestihrannou hlavou M12x50; tfida pevnosti 8.8 4 X
11 podloZka 30x12,5x3 12 X
12 podlozka 30x10,5x3 4 X
13 podlozka 21x10,5x2 4 X
14 samosvorna matice M12; tfida pevnosti 10 6 X
15 samosvorna matice M10; tfida pevnosti 10 4 X
16 Navod k montazi 1 X
Dodatelné nahradni dily tazného zarizeni
Nahradny dil ¢&. Oznaceni Obsah
916 126 650 001 VPE upeviovaci dily X
329 057 600 001 Deska k upevnéni koule, montovana sériové, ne pro prepravni
systém s vyménnymi nastavbami.
329 059 600 001 deska k upevnéni koule, ve spojeni s prepravnim systémem s

vyménnymi nastavbami

342 032 600 001 prepravni systém s vyménnymi nastavbami

Montazni navod:
(Vénujte prosim pozornost nakresu!)

Upozornéni: Pro typy FD, F9, JD, J9, ED, E9, ND, PD, RD (skfifiova karosérie/ kombi /

1.)

2.)

B w

6.)

ploSinovy podvozek / bus/bus-podvozek) je tfeba zvolit zadni Sroubovy spoj
(obr. A). Pro typy UD, U9, HD, H9, GD, G9 (plocha korba/ dvoijita kabina/
"Windlauf" je urcCujici pfedni Sroubovy spoj (obr. B).
Drzaky stupacek na vozidle (0) vlevo a vpravo od podélnych nosniki odSroubovat
(jsou-li k dispozici).
Obr. A: Levou boc¢ni ¢ast (2), distancni viozku (4) a levy drZak na vozidle (0) volné seSroubovat
s podélnym nosnikem pomoci Sroubl M10x45, podloZzek 30x10, 5x3). Ve sméru jizdy volné
seSroubovat predni levou bocni ¢ast pomoci Sroubt M12x35, podlozek 30x12,5x3.
Obr. B: Drzak pro stupacku (0) nahradit distancni vioZzkou (4), jinak jako obrazek A.
Na pravé strané postupovat tak, jak je uvedeno v bodé 2.) .
Desku k upevnéni koule (6) priSroubovat, Srouby vsadit tak, jak je zobrazeno na obrazku
(Srouby M10x35, podloZky 21x10,5x2, matice M10).
Zakladni €ast tazného zarizeni (1) pridrZzet mezi boCnimi ¢astmi a spolu s distan&nimi viozkami
(5) volné seSroubovat (Srouby M12x50, podloZky 30x12,5x3, matice M12).
Zakladni ¢ast tazného zarizeni (1) vyrovnat. VSechna Sroubova spojeni dotahnout uvedenymi
utahovacimi momenty.
Utahovaci moment pro M 10x45 = 40 Nm

Utahovaci moment pro M 12x35 = 65 Nm
Utahovaci moment pro M 12x50 = 65 Nm
Utahovaci moment pro M 10x35 = 55 Nm

Zmény vyhrazeny.
11



@ Anhangertrak uden el-seet

Fabrikant: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia bestillingsnr.: 316 126

Tilladelsesnummer iflg. retningslinie 94/20/EU: e13 00-0390

Klasse: F Type: 316 126

Tekniske specifikationer: Maksimal D-veerdi: 15,3 kN
Maksimal stottelast: 80 kg

Anvendelsesomrade: Karetgjsfabrikant: Renault,  Opel, Nissan
Model: Master, Movano, Interstar
Typebetegnelse: FD, JD, ED, ND, UD, HD, GD, PD, RD

F9, J9, E9, U9, H9, G9

Generelle henvisninger:

Afggrende for idriftsaettelsen af koretojet er fabrikantens oplysninger vedrgrende
anhaengerlast, beerelast og traekkets samlede vaegt ,hvorved malevaerdierne af
anhaengeranlasget ikke ma overskrides.

Anhaeengerlast [kg] x karetgjets totalveegt [kg] X 9,81
Anhaeengerlast [kqg] + karetgjets totalveegt [kg] 1000

Formel til registrering af D-veerdien: =D [kN]
Anheaengertraekket ma kun idriftsaettes i forbindelse med en koblingskugle med holder eller en
selvudigsende stangkobling til traekning af anhaenger med en passende traekkuglekobling eller
traekring. Ladvogne ma idriftseettes i forbindelse med en koblingskugle med holder, der er
autoriseret til montagen pa koblingskuglen.

Andre anvendelser er forbudte. Driften skal finde sted pa normale trafiksveje. Ved drift forandres
koretgjets kareegenskaber. Man skal vaere opmaerksom pa og overholde kgretgjsfabrikantens
driftsvejledning.

De fastggrelsespunkter, som karetgjsfabrikanten har som standard, skal overholdes.
De nationale direktiver for afmontering af pamonterede dele skal overholdes.
Denne montage- og driftsvejledning skal vedlaegges karetgjets papirer.

Montagehenvisninger:

Anheaengertraekket er en sikkerhedsdel og ma udelukkende monteres af fagfolk.

Enhver aendring henh. ombygning af anhaengertraekket er forbudt. De medferer , at driftstil-
adelsen ikke leengere er gyldig.

Isoleringsmasse henh. undervognsheskyttelse pa karetgjet, hvis disse er til stede, skal
fjernes fra omradet omkring anhaengertreekket. Blanke karosseridele samt udboringer skal
forsynes med rustbeskyttelsesfarve.

12



Driftshenvisninger:

Samtlige fastgerelsesskruer pa anhaengertraekket skal eftertreekkes efter ca. 1000 km med
anhaengeren. Dette skal ggres med de forskrevne startdrejningsmomenter.

Pa anhaengertraskket kan en koblingskugle med holder eller en selvudlgsende stangkobling -
ogsa i forbindelse med et vekselsystem (f.eks. Rockinger Variobloc eller AL-KO MFK Typ
150/1500) - monteres, safrem kuglemidtpunktsfeltet bliver indeholdt:

- 158 —
- 139 -
99
- 80 .
i
, 15
: J Y
' Al
00 &
LKA Y
kuglemidtpunktsfeltet
Skitse 1:

Tomveegten af kagretgjet bliver forgget med 36 kg efter montagen af anhasngertraekkket.
(incl. medleveret kugleplade Typ 329 057).

13



DK

Anhangerbukkens omfang

Pos. Betegnelse Stk. Indhold
1 Anhaengerbuk-grunddel 1
2  Sidedel til venstre 1
3  Sidedeltil hgjre 1
4 Distancering 4 X
5 Distancering 2
6 Kugleplade 329 057 1
7 Sekskantskrue M10x35; styrkeklasse 10.9 4 X
8 Sekskantskrue M12x35; styrkeklasse 10.9 4 X
9 Sekskantskrue M10x45; styrkeklasse 10.9 4 X
10 Sekskantskrue M12x50; styrkeklasse 8.8 4 X
11 Skive 30x12,5x3 12 X
12 Skive 30x10,5x3 4 X
13 Skive 21x10,5x2 4 X
14 Stover-matrik M12; styrkeklasse 10 6 X
15 Stover-matrik; styrkeklasse 10 4 X
16 Montagevejledning 1 X
Reservedele, der kan leveres til anhangerbukken
Reservedelsnr.: Betegnelse Indhold
916 126 650 001 VPE fastgerelsesdele X
329 057 600 001 Kugleplade, seriemaesig monteret, ikke til vekselsystem
329 059 600 001 Kugleplade, i forbindelse med udskiftningssystem

342 032 600 001 Udskiftningssystem

Montageanvisning:
(Veer venligst opmaerksom pa figuren!)

Oplysning: tiltyperne FD, F9, JD, J9, ED, E9, ND, PD, RD (kasse/ kombi / plattformchassis / bus / bus-

1)

2)

5.)

6.)

14

chassis) skal den bagerste forskruening udveelges (illustration A). Til typerne UD, U9, HD,
H9, GD, G9 (lad / doppelkabine / torpedo) er den foreste forskruening af betydning
(illustration B).
Afmonter holderne pa karetgjets side, bestemmt til treedetrinnet (0), til venstre og hgjre for
leengdevangen (hvis disse eksistere).
lllustration A: Skru den venstre sidedel (2), et afstandsstykke (4) og holdern pa karetgjets venstre
side (0) lgst sammen med den venstre lsengdevange (skruer M10x45, skiver 30x10,5x3).
Sammenskru lgst, i kgreretning foran, den venstre sidedel med skruer M12x35, skiver 30x12,5x3.
lllustration B: Udskift holdern til treedetrinnet (0) med et afstandsstykke (4), ellers som vist i
illustrationen A.
Pa den hgijre side skal man gere som under punkt 2.
Kuglepladen (6) skrues pa. Skruerne placeres, som det er vist pa figuren (skruerne M10x35,
skiverne 21x10,5x2, matrikkerne M10).
Anhaengerbuk-grunddelen (1) holdes mellem sidedelene og skrues Igst sammen med
distanceringene (5) (skruerne M12x50, skiverne 30x12,5x3 og matrikkerne M12).
Anheengerbuk-grunddelen (1) justeres, sa der er lige. Alle skrueforbindelser skal traekkes fast med
de oterede startdrejningsmomenter.

Startdrejningsmoment for M10x45 = 40 Nm
Startdrejningsmoment for M12x35 = 65 Nm
Startdrejningsmoment for M12x50 = 65 Nm
Startdrejningsmoment for M10x35 = 55Nm

Retten til zendringer forbeholdes.



EnganChe juego eléctrico G

Fabricante: WESTFALIA-AUTOMOTIVE GmbH & Co. KG NUm. de pedido Westfalia: 316 126

Numero de autorizaciéon segun la norma 94/ 20/ CE: e13 00 - 0390

Clase: F Modelo: 316 126

Datos técnicos: valor D maximo: 15,3 kN
carga de apoyo maxima: 80 kg

Campo de aplicacion: Fabricantedevehiculo: Renault, Opel, Nissan
Modelo: Master, Movano, Interstar
Designacién de modelo: FD, JD, ED, ND, UD, HD, GD, PD, RD
F9, J9, E9, U9, H9, G9

Indicaciones generales:

Para la traccion los datos técnicos del fabricante del vehiculo respecto a la carga de
remolque, a la carga de apoyo y al peso total del tren son determinantes, no debiéndose
sobrepasar los valores del dispositivo de remolque.

Férmula para la determinacién del valor D:

Cargo de remolque [kg] x Peso total del vehiculo [kg] « 9,81
Cargo de remolque [kg] + Peso total del vehiculo [kg] ~ 1000 - P kNI

El dispositivo de remolque sélo debe usarse con una bola de acoplamiento con fijacién o con un
acoplamiento automatico de pernos para el arrastre de remolques con el correspondiente
acoplamiento de bolas o argolla de traccion. Con unabola de acoplamiento confijacion se pueden
remolcar los portadores de carga autorizados para el montaje en la bola de acoplamiento.

Se prohibe la utilizacién destinada a otros usos. La utilizacion debe efectuarse de acuerdo a las
condiciones detrafico. Durante la utilizacion se modifican las cualidades de marchadel vehiculo. Deben
observarse las instrucciones de servicio del fabricante del vehiculo.

Se han tomado en consideracion los puntos de fijacidn de serie del vehiculo indicados por el
fabricante del vehiculo.

Deben observarse las directivas nacionales referentes a controles de enganche.

Estas instrucciones de montaje y de servicio deben adjuntarse a la documentacion del vehiculo.

Indicaciones de montaje:

El enganche es una pieza de seguridad y debe ser montado inicamente por personal
especializado. No esta autorizado efectuar cambios o modificaciones en el enganche. Ello
conllevaria la consiguiente anulacién del permiso de circulacion. Eliminar la masilla aislante o
proteccion de bajos del vehiculo - en caso de existir - en la zona de las superficies de apoyo
del enganche. Aplicar pintura protectora anticorrosion en las superficies de chapa desnudas asi
como en los taladros.

15



Indicaciones de servicio:

Volver a apretar todos los tornillos de fijacion del enganche segun los pares de apriete prescritos
después de haber circulado aprox. 1000 km con el remolque.

En el dispositivo de remolque se puede montar una bola de acoplamiento con fijacién o un
acoplamiento de pernos automatico - también con un sistema de cambios (p.ej. Rockinger
Variobloc o AL-KO MFK tipo 150/1500) - siempre que se mantenga la siguiente zona del
punto medio de la bola:

158
139

1
Y

i

33137,

N
§
23

zona del punto medio de la bola

Croquis 1:

La tara del vehiculo aumenta en 36 kg tras el montaje del dispositivo de remolque
(incl. placa de bolas suministrada tipo 329 057).

16



Volumen de suministro del caballete de fijacion

Pos. Designacion Cantidad Contenido
1 Pieza basica del caballete de enganche 1
2 Pieza lateral izquierda 1
3 Pieza lateral derecha 1
4 Distanciador 4 X
5 Distanciador 2
6 Placa de enganche esférico 329 057 1
7 Tornillo hexagonal M 10x35; clase de resistencia 10.9 4 X
8 Tornillo hexagonal M 12x35; clase de resistencia 10.9 4 X
9  Tornillo hexagonal M 10x45; clase de resistencia 10.9 4 X
10 Tornillo hexagonal M 12x50; clase de resistencia 8.8 4 X
11 Arandela 30x12,5x3 12 X
12 Arandela30x10,5x3 4 X
13  Arandela21x10,5x2 4 X
14 Tuerca Stover M 12; clase de resistencia 10 6 X
15 Tuerca Stover M 10; clase de resistencia 10 4 X
16 Instrucciones de montaje 1 X
Volumen suministrable de piezas de repuesto del caballete de fijacion
Num. de pieza de repuesto  Designacion Contenido
916 126 650 001 Unidad de embalaje Piezas de fijacion X
329 057 600 001 Placa de bolas, montada en serie, no adecuada para sistema de
cambios
329 059 600 001 Placa de enganche esférico, en combinacién con sistema de cambio
342 032 600 001 Sistema de cambio

Instrucciones de montaje:

(sirvase observar la representacion grafica)
Advertencia: Paralostipos FD, F9, JD, J9, ED, E9, ND, PD, RD (cajas/combi/chasis de la plataforma/

1)

2)

5.)

6.)

bus/chasis del bus) se debe escoger la atornilladura trasera (dibujo A). Para los tipos
UD, U9, HD, H9, GD, G9 (plataforma / cabina doble / faldén) la atornilladura delantera
es determinante (dibujo B).
Desatornillar los soportes para los peldafios (0) a los lados del vehiculo (si los hay), a la derecha
y a la izquierda del larguero bastidor.
Dibujo A: Atornillar (sin apretar) la parte lateral izquierda (2) y el bastidor lateral del vehiculo (0) con
un distanciador (4) entre ellos al larguero bastidor (tornillos M10x45, arandelas 30x10,5x3). En el
sentido de la marcha hacia delante, atornillar (sin apretar) la parte lateral izquierda con los tornillos
M12x35 y las arandelas 30x12,5x3.
Dibujo B: Sustituir el bastidor del peldario (0) por un distanciador (4); por lo demas, como en el dibujo
A
Proceder en el lado derecho en consonancia con lo citado en el punto 2).
Atornillar la placa de enganche esférico (6), colocar los tornillos como se muestra en la figura
(tornillos M10x35, arandelas 21x10,5x2, tuerca M10).
Mantener la pieza basica del caballete de enganche (1) entre las piezas laterales y atornillarla
ligeramente con los distanciadores (5) (tornillos M12x50, arandelas 30x12,5x3, tuercas M12).
Ajustar recta la pieza basica del caballete de enganche (1). Apretar firmemente todas las uniones
por atornillamiento al par de apriete prescrito.

Parde apriete para M10x45 = 40Nm
Parde apriete para M12x35 = 65Nm
Parde apriete para M12x50 = 65Nm
Parde apriete para M10x35 = 55Nm

Reservado el derecho a introducir modificaciones.

17



o Atte I age sans kit électrique

Marque : WESTFALIA-AUTOMOTIVE GmbH & Co. KG Référence Westfalia : 316 126
Numéro d’autorisation selon directive 94/20/CE : e13 00-0390

Classe : F Type : 316 126

Caractéristiques techniques : Valeur D maxi : 15,3 kN

Charge surtimonmaxi: 80 kg

Domaine d’application:Constructeur automobile : Renault, Opel, Nissan
Modéle : Master, Movano, Interstar
Désignation dutype : FD, JD, ED,ND, UD, HD, GD, PD,RD

F9, J9,E9, U9, H9,G9

Généralités :

Pourle fonctionnement, les données du fabricantdu véhicule relatives alacharge remorquée,
la charge d'appui et le poids total de la traction sont déterminantes; les valeurs du dispositif
d'attelage ne doivent toutefois pas étre dépassées.

Formule pour la détermination de la valeur D :

charge remorquée [kg] x PTR [kg] 9,81
charge remorquée [kg] + PTR [kg] X000

= D [kN]

Le dispositif d'attelage ne doit étre utilisé que combiné avec une boule d'accouplement avec
attache ou bien un accouplement a broches automatique pour le remorquage de d'attelages avec
attache a bille de traction ou anneau d'attelage. Combiné avec une boule d'accouplement avec
attache, des porte-charges -ceux autorisés pourle montage surla boule d'accouplement- peuvent
étre utilisés.

Toute utilisation non conforme a cette définition est interdite. L’utilisation doit étre adaptée aux
conditions de la circulation. Les propriétés routieres du véhicule sont modifiées par I'utilisation de
l'attelage. Les instructions d’utilisation du constructeur doivent étre respectées.

Les points de fixation homologués en série par le constructeur sont respectés.
Les dispositions nationales relatives aux contréles de réception doivent étre respectées.
Cette notice de montage et d’utilisation doit &étre jointe aux documents du véhicule.

Indications pour le montage :

L’'attelage est un élément de sécurité et doit é&tre monté exclusivement par un personnel
qualifié.

Toute modification ou transformation effectuée sur I'attelage est interdite et entraine
'annulation de 'autorisation d’exploitation.

Eliminer toute masse isolante ou produit de protection du soubassement sur le véhicule
- si existant - dans la zone des surfaces d’appui de 'attelage. Enduire les surfaces nues de la
carrosserie ainsi que les orifices d’'une peinture anticorrosion.

18



Indications pour l'utilisation :

Resserrer 'ensemble des vis de fixation de I'attelage au couple de serrage prescrit au bout
d’environ 1000 km avec l'attelage.

Il est possible de monter une boule d'accouplement avec attache ou bien un accouplement a
broches automatique -€galement combiné avec un systéme alternatif (par exemple variobloc
Rockinger ou AL-KO MFK de type 150/1500) au dispositif d'attelage, dans la mesure ou le
centre de la boule est respecté :

- 158 -
- 139 -
99
] 80 — - -
i
, 1S
g Iy
/ i A
%4 AT
XA Y
centre de la boule
Croquis 1:

Le poids a vide du véhicule s'éléve de 36 kg aprés le montage du dispositif d'attelage
(plaque de la boule de type 329 057 jointe incluse).

19



Etendue de livraison du support de remorquage

Repére Désignation Qteé Contenu

1 Piéce de base du support de remorquage 1

2 Piéce latérale gauche 1

3 Piéce latérale droite 1

4 Plaques d’écartement 4 X

5 Plaques d’écartement 2

6 Plaque a boule 329 057 1

7  Vis atéte hexagonale M 10 x 35; classe de résistance 10.9 4 X

8 Vis atéte hexagonale M12x35; classe de résistance 10.9 4 X

9 \Vis atéte hexagonale M10x45; classe de résistance 10.9 4 X
10  Vis a téte hexagonale M12x50; classe de résistance 8.8 4 X
11 Rondelles de 30x12,5x3 12 X
12 Rondelles de 30x10,5x3 4 X
13 Rondelles de 21x10,5x2 4 X
14 Ecrous ,Stover* M 12; classe de résistance 10 6 X
15 Ecrous ,Stover* M 10; classe de résistance 10 4 X
16 Instructions de montage 1 X

Etendue de livraison des piéces de rechange du support d’attelage

N° piéce de rechange Désignation Contenu

916 126 650 001 Pieces de fixation VPE X

329 057 600 001 Plague de la boule, montée en série, pas pour systéme alternatif
329 059 600 001 Plague a boule en liaison avec systéme d’échange

342 032 600 001 Systéme d’échange

Instructions de montage:

(Veuillez tenir compte de la représentation illustrée)

Avertissement : pour les types FD, F9, JD, J9, ED, E9, ND, PD, RD (caisson / break / chassis de plate-
forme / bus / chassis de bus) le vissage arriére doit étre sélectionné (figure A). Pour
les types UD, U9, HD, H9, GD, G9 (plate-forme / cabine double / foutgon a auvent) le
vissage avant est déterminant (figure B).

1.) Dévisser les attaches latérales du véhicule pour le marchepied (0) a gauche et a droite du longeron

(si elles existent).

2.) Figure A : Visser sans serrer la piéce latérale gauche (2), une plaque d'écartement (4) ainsi que
I'attache latérale gauche du véhicule (0) avec le longeron gauche (boulons M10x45, disques 30x10,
5x3). Visser sans serrer dans le sens de la marche la piéce latérale gauche a I'avant avec des
boulons M12x35, disques 30x12,5x3.

Figure B : Remplacer l'attache pour le marchepied (0) par une plaque d'écartement (4), sinon
comme figure A.

3.) Du cété droit, procéder de la méme maniére indiquée au § 2.

4.) \Visser la plague a boule (6), mettre les vis de la maniére représentée (vis M 10 x 35, rondelles de
21 x 10,5 x 2 et écrou M 10).

5.) Tenirlapiéce de base (1) du support d’attelage entre les piéces latérales et visser sans serrer sur les
plagues d’écartement (5) (vis M 12 x 50, rondelles de 30 x 12,5 x 3, écrous M 12).

6.) Aligner tout droit la piece de base du support d’attelage (1). Bien serrer toutes les liaisons a vis aux
couples de serrage indiqués.

Couple de serrage pour M10x45 = 40 Nm
Couple de serrage pour M12x35 = 65Nm
Couple de serrage pour M12x50 = 65Nm
Couple de serrage pour M10x35 = 55Nm

Tous droits de modifications réservés.

20



VetO kOU kut llIman séhkdosia @

Valmistaja: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalian tilausnro: 316 126

Direktiivin 94/20/EG mukainen hyvéksymisnumero:  e13 00-0390

Luokka: F Tyyppi: 316 126

Tekniset tiedot: Suurin D-arvo: 15,3 kN
Suurinkoukkukuorma: 80 kg

Kayttékohteet: Ajoneuvonvalmistaja: Renault,  Opel, Nissan
Malli: Master, Movano, Interstar
yppimerkinta: FD, JD, ED, ND, UD, HD, GD, PD, RD

F9, J9, E9, U9, H9, G9

Yleiset ohjeet:

Ajoneuvon kayttéd maaraaviat valmistajan antamat ajoneuvotiedot mukaanlukien
peravaunun paino, tukipainoja ajoneuvoyhdistelman kokonaispaino. Vetokoukulle annettuja arvoja
el saa ylittaa.

Ventokuorma [kg] x ajoneuvon kok.paino [kg] 9,81

Kaava D-arvon laskentaa varten: Ventokuorma [kg] + ajoneuvon kok.paino [kg] = 1000

= D [kN]

Vetojarjestelman kayttd on sallittu vetokoukun taiitsenaisen tappikytkennén avulla vain sellaisten
peradvaunujen vetamiseksi, joissa on vastaava vetokuulaliitanta tai vetorengas. Vetojarjestelman
kuulalitosta voidaan kayttda vain sellaisten perdvaunujen yhteydessa, joiden kytkeminen
kytkentéakuulaan on sallittu.

Muunlainen kaytto on kielletty. Kaytéssa tieolosuhteet on huomioitava. Vetokaytéssa ajoneuvon
ajo-ominaisuudet muuttuvat. Ajoneuvon valmistajan kayttdohjeita tulee noudattaa.

Ajoneuvonvalmistajan sarjatuotantoa varten hyvaksytyt kiinnityskohdat sopivat kaytettaviksi.
Kansallisia asennusten teknista hyvaksymista koskevia maarayksia on noudatettava.
Nama asennus- ja kayttdohjeet tulee liittdd ajoneuvon dokumentteihin.

Asennusohjeita:

Vetokoukku on turvallisuuteen vaikuttava osa ja sen saavat asentaa vain ammattihenkil6t.
Vetokoukun kaikki muutokset ja muunnokset ovat kiellettyja. Ne johtavat kayttéluvan
peruuntumiseen.

Poista tarvittaessa ajoneuvosta vetokoukun kosketuspintojen eristemassa ja alustansuoja-
aine. Peita korin paljaat kohdat ja poraukset ruosteenestomaalilla.

21



Kéy]Lo hjeita:

Kirista vetokoukun kaikki kiinnityspultit noin 1000 km:n ajon jalkeen ilmoitetuilla
kiristysmomenteilla.

Vetojarjestelmaan voidaan liittda vetokoukku (kuulaliitdnta) tai itsendinen tappiliitdnta - myés
vaihtojarjestelman yhteydessa (esim. Rockinger Variobloc tai AL-KO MFK tyyppi 150/1500) -
niin kauan kuin seuraava kuulan keskikohdan alue sailytetaan:

- 158 -
- 139 -
99
et 80 - - I
i
, 15
% A
: [ |
| 7 T
| LI !
4
[
I
L kuulan keskikohdan alue
|
| Piirros 1:

Ajoneuvon omapaino nousee vetojarjestelman asentamisen seurauksena 36 kg
(sis. mukanatoimitetun kuulalevyn tyyppia 329 057).

22



FIN,

Vetokoukkuvilineiden kiinnityskehikon osaluettelo

Pos. Nimike Maara Sisalto
1 Kiinnityskehikon perusosa 1
2  Vasen sivuosa 1
3  Oikea sivuosa 1
4  Vililevy 4 X
5  Valilevy 2
6  Koukkulevy 329 057 1
7 Pultti M10x35; lujuusluokka 10.9 4 X
8  PulttiM12x35; lujuusluokka 10.9 4 X
9  PulttiM10x45; lujuusluokka 10.9 4 X
10 Pultti M12x50; lujuusluokka 8.8 4 X
11 Valilevy 30x12,5x3 12 X
12 Valilevy 30x10,5x3 4 X
13 Valilevy 21x10,5x2 4 X
14  MutteriM12; lujuusluokka 10 6 X
15 MutteriM10; lujuusluokka 10 4 X
16 Asennusohjeet 1 X
Vetokoukkuvilineiden kiinnityskehikon toimitettavissa olevat varaosat
Varaosanumero Nimike Sisalto
916 126 650 001 Kiinnitysosat X
329 057 600 001 Kuulalevy, vakiona asennettu, ei vaihtojarjestelmalle
329 059 600 001 Koukkulevy, kayttd vaihtojarjestelmien kanssa
342 032 600 001 vaihtojarjestelma
Asennusohjeet:

(Katso kuvallista esitysta!)

Ohje: Tyypeille FD, F9, JD, J9, ED, E9, ND, PD, RD (paketti / farmari / tasainen auton alusta / linja-auto/

1)

2)

linja-auton alusta) on valittava taempi ruuvikiinnitys (kuva A). Tyypeille UD, U9, HD, H9, GD, G9
(avolava / kaksoiskoppi / etuboileri) on etummainen ruuvikiinnitys maaraava (kuva B).

Ruuvatkaa oikealta ja vasemmalta ajoneuvon puoleiset astinlaudan pidikkeet (0) irti
pitkittaispalkeista (mikali ajoneuvossa on ne).

Kuva A: ruuvatkaa vasen sivukappale (2), valikappale (4) ja vasen ajoneuvon puoleinen pidike (0)
lI6ysasti vasempaan pitkittaispalkkiin  (ruuvit M10x45, aluslaatat 30x10,5x3). Ruuvatkaa
ajosuunnassa eteen vasemmalle tuleva sivukappale 16ysasti kiinni ruuveilla M12x35, aluslaatoilla
30x12,5x3.

Kuva B: Korvatkaa astinlaudan pidike (0) valikappaleella (4), toimikaa muuten kuvan A mukaisesti.
Menettele oikealla puolella vastaavalla tavalla kuin kohdassa 2.

Kiinnita koukkulevy (6) kuvan mukaisesti (pultit M10x35, valilevyt 21x10,5x2, mutterit M10).

Aseta vetokoukkuvalineiden kiinnityskehikon perusosa (1) sivuosien valiin ja kiinnitad se [6ysasti
valilevyihin (5) (pultit M12x50, valilevyt 30x12,5x3, mutterit M12).

Suorista vetokoukkuvalineiden kiinnityskehikon perusosa (1). Kirista kaikki kiinnitykset alla olevilla
momenteilla.

Pulttien  M10x45  kiristysmomentti = 40 Nm
Pulttien  M12x35  kiristysmomentti = 65 Nm
Pulttien  M12x50  kiristysmomentti = 65 Nm
Pulttien  M10x35  kiristysmomentti = 55 Nm

Oikeudet muutoksiin pidatetaan.

23



@ TOWi n g h itCh Without electrical set

Manufacturer: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia order no.: 316 126
Approval no. as per Guideline 94/20/EC: e13 00-0390

Class: F Model: 316 126

Technical data: Maximum D-value: 15,3 kN

Maximum nose weight: 80 kg

Area of application: Vehiclemanufacturer: Renault, Opel, Nissan
Model: Master, Movano, Interstar
Model designation: FD, JD, ED, ND, UD, HD, GD, PD, RD

F9, J9, E9, U9, H9, G9

General information:

The vehicle manufacturer's instructions are paramount in respect of trailer load, supporting
load, and the combined weight of vehicle and trailer. Do not exceed the towed-vehicle assembly's
technical specifications.

_trailer load [kg] x vehicle total weight [kg] « 9,81

Formuila for D-value: s d [ka] + vehicle total weight [kg] - 1000

= D [kN]

The towed-vehicle assembly may only be used for towing trailers when fitted with a locking
connecting ball or an automatic bolt coupling and a matching towbar ball receptacle or towbar eye
on the trailer. Only trailers which have been approved for hitching on a towbar ball may be used
with locking towbar balls.

Any use other than that specified is prohibited. Driving with a trailer must be adapted to the road
conditions. The vehicle’s handling is affected when a trailer is being towed. Follow the vehicle
manufacturer’sinstructions.

The fixing points specified as standard must be observed.
National guidelines concerning official approval of auxiliaries must be observed.
These installation and operating instructions must be enclosed with the vehicle papers.

Installation instructions:

The towing hitch is a safety component and must only be installed by qualified personnel.
Any alteration or conversion to the towing hitch is prohibited, and would lead to cancellation of
design certification.

Remove insulating compound and underseal from vehicle (if present) in the area of the
mating surfaces of the towing hitch. Seal any bare bodywork and bores with anti-corrosive
paint.

24



Operating instructions:

Again tighten all securing bolts of the towing hitch after approx. 1000 trailer km, observing
specified tightening torques.

Locking towbar balls or automatic bolt couplings (also in conjuction with switching systems
e.g. Rockinger Variobloc or AL-KO MFK Typ 150/1500) may only be mounted on the towed-
vehicle assembly if the mid-point of the ball is maintained as follows:

- 158 -
- 139 -
99
- 80 - .
i
, 15
g S
7 A
AR T
XA !
mid-point of the ball
Drawing 1:

The towed-vehicle assembly increases the unloaded weight of the vehicle by 36kg
(including the ball plate supplied, model 329 057).

25



D

Parts of Towing Bracket
Item Description Qty. Content
1 Basic towing bracket 1
2 Side piece, left 1
3 Side piece, right 1
4 Spacer 4 X
5 Spacer 2
6 Ball plate 329 057 1
7 Hexagon bolt, M 10 x 35; property class 10.9 4 X
8 Hexagon bolt, M 12 x 35; property class 10.9 4 X
9 Hexagon bolt, M 10 x 45; property class 10.9 4 X
10 Hexagon bolt, M 12 x 50; property class 8.8 4 X
11 Washer, 30 x 12.5x 3 12 X
12 Washer, 30 x 10.5x 3 4 X
13 Washer, 21 x 10.5x 2 4 X
14 Stover nut, M 12; property class 10 6 X
15 Stover nut, M 10; property class 10 4 X
16 Installation instructions 1 X
Available Spare Parts for Towing Bracket
Spare Part No. Description Content
916 126 650 001 PU Mounting parts X
329 057 600 001 Standardly fitted ball plates are not suitable for switching
systems.
329 059 600 001 Ball plate, in conjunction with change system
342 032 600 001 Change system

Installation Instructions:
(Please see illustration)

Note: The rear screw thread (diagram A) should be used with models FD, F9, JD, J9, ED, E9,

5)

6.)

26

ND,PD, RD (box body, estate, plattform, bus, and bus chassis types). The front screwthread
(diagram B) is to be used with models UD, U9, HD, H9, GD, G9 (flatbed, twin cab, cowl).

Unscrew vehicle step-support (0) from the left and from the right longitudinal beam (if fitted).
Diagram A: Loosely screw down the left side-part (2), spacer (4) and left vehicle step-support (0)
to the left longitudinal beam (bolts M10x45, washers 30x10,5x3). Loosely screw down the left side-
part (vehicle pointing forward) using bolts M12x35 and 30x12,5x3 washers.

Diagram B: The step support(0) is replaced by a spacer (4), otherwise identical with diagram A.
Proceed as described in Point 2.) on the right side.

Screw on the ball plate (6), insert the bolts as shown in the illustration (M 10 x 35 bolts, 21 x 10.5
x 2 washers, M10 nut).

Hold the basic towing bracket (1) between the side pieces and loosely screw to the spacers (5) (with
M 12 x 50 bolts, 30 x 12.5 x 3 washers and M12 nuts).

Align the basic towing bracket (1) until straight. Tighten all screw connections with the specified
tightening torques.

Tightening torque for M10x45 = 40 Nm
Tightening torque for M12x35 = 65Nm
Tightening torque for M12x50 = 65Nm
Tightening torque for M10x35 = 55Nm

Subject to alteration.



oPuLoLég epaiéc (evénc ue ornolyuo @

YOELC OET NAETQOAOYLOV VALOV
Kotaoevaotic: WESTFALIA-AUTOMOTIVE GmbH & Co. KG

Westfalia-Aow0. mapoayyeiag: 316 126

Ap. adelog ovupwva pe Ty oonyio 94/20/EK: €13 00-0390

Kotnyopla: F Tmog: 316 126

Teywé otouyelo: uéytotn un D: 15,3 kN
uéyloto Paooc otioEng: 80 kg

Touéag epaguoyns: Katooevootig autovitmy: Renault, Opel, Nissan
Movtéro: Master, Movano, Interstar
Xapotnowouds timov: FD, JD, ED, ND, UD, HD, GD, PD, RD

F9, J9, E9, U9, H9, G9

I'eviég voodei&ers:

MNaTnvodnynon £ival KAOOPIOTIKA TO OTOIXEIO TWV KATAOKEUAOTWY TWV OXNHATWY OXETIKA
ME TO @opTia avapTnong, To YopPTioO OTAPIENG KAl TO GUVOAIKO @opTio TNG €AENG, OTToU OtV
ETTITPETTETAI VA YiVEI UTTEPBACN TWV TIHWV TNG dIATa¢NG PUPOUAKIONG.

Tmog vroroyiopov ™g ung D:

Bdépoc pupotinoncg [kg] x ovvoild Pdoog oxnuatog [kg] < 9.81
Bdpog pupotinong [kg] + ouvoird Bagog oxnuatog [kg] 1000 —

D [kN]

H d1&d1agn pupoUAKIONG ETITPETTETAI VO XPNOIUOTTOIEITAI HOVOV O GUVOUACOHO HE EVa KOTOAdOPO
ME OTHPIYUA A PE EVAV QUTOVONO CUVOECHO TTEIPWV YIA TNV €AEN PUUOUAKOUUEVWY UE AVTIOTOIXO
OUVOEONO KOTOAOOPOU 1 OAKTUAIO €AgNG. 2Z€ OUVOUAONO HE €vav KOTCOOOPO UE OTAPIYMA
ETTITPETTETAl VA  XPNOIUOTTOIOUVTAl QOPEISC QOPTiIWV Ol OTToiol €ival KAatdAAnAol yia Tnv
OUVAapUOAGYNOCN OTOV KOTOAOHOPO.

Mo dapoge) xonon axayopevetal. H Aettovpyla moémel va elval TQOONQUOOUEVT] OTLC CUVDTEG
TV 0poumV. Katd tn Aettovgyio alrdlel ) ovumeopod 001 ynong tov avtowvintov. Ilpémel va dovel
TEOOOYN OTLG O0MYIEG AELTOVQYLOC TOV OTOOEVOOTH.

Ta onueia oTEPEWONG TTOU £XOUV EYKPIUEI KAVOVIKA OTTO TOV KATAOKEUAOT) TOU QUTOKIVITOU £XOUV
TNPNUEI.

MpéTTel va TNPOoUVTAIl Ol KPATIKOI KOVOVIOUOI OXETIKA E TOV EAEYXO QUAEWHATWV.

AUTEG 0100NYiEG TOTTOUETNONG KAI AEITOUPYIOG TTPETTEI VA ETTICUVATITOVTAI OTA XOPTIA TOU QUTOKIVATOU.

Ymoocierg TomoOéTnong:

H opapm epoin {evénc ue ooty elvon v, eEGQTNUN 0OPUAELNG 0L ETUTEETETOL VO,
TomoUeTELTOL HOVO 06 ELOLEVUEVO TQEOTMOTLO.

Amoyopevetan e adlloyn 1| LETATQOTH OTN oo €QUAN (eVEng ue ototyua. Ot Tuydv
aAAOYEG ) LETATQOTEG 001 YOUV OTNV aipmon NG Gdelag AeLTovQylag.

A@urpéoTe To VALA poveons 1 TNV e£@TEQL TEOCTACL TOV dUTEOOV - OE TEQITTMOT) TOV
VITAQY OV - OTO TNV ETUPAVELD TOV CUTOLVATOL TTov Do TooVetnVel 1 opowo) epain LevEng ue
otiolypo. Bayte g yuuvég petadlMéc emedveleg oDdC oL TIG OTEG UE AVTLOMOLOO Y QM.

27



D

Ymooei&elg Aertovgyiog:
MeTtd mepimov 1000 yiAdueToo 001ynong pe teéihe Eavaopiite dAeg TG Pldeg oteém@ONng NG
opoLog €QUANG LevENG ne othioLyuo ue TV TEOPRAETOUEVT) QOTH OTEEYMC.

21NV dIATa&N PUPOUAKIONG ETTITPETTETAI VA HOVTAPIOBET £vag KOTOAdOPOG YE OTAPIYUA H €VOG
QUTOVOUOG OUVOECHOG TTEIPWYV - OKOUN KAl 0€ CUVOUAOUO g Eva ouoTnua aAAayig (TT.X.
Rockinger Varioblo r} AL-KO MFK t01T0G¢ 150/1500), 6600V TNPEITAI N TTAPAKATW TTEPIOXN
KEVTPOU TOU KOTOAdOPOU:

158
139

1
Y

i

33137,

TTEPIOXH KEVTPOU TOU KOTGAdOPOU

ZXNua 1:

To BApog Tou oxAUATOG AUEAVETAI HETA TNV CUVAPHOAGYNON TG PUPOUAKAG KaTd 36 kg
(oupTtrepIAapBavopuévng TnNG TTAAKAG KoToadopou TUTToG 329 057).

28



D

Iegiey6uevo Tov ToLTOV TNS PAONS TOV 0TEEOOQOV QUUOVANOTS:

BOéom

©CoO~NOOORA~WN-—-

10
11
12
13
14
15
16

Ovopaoia IMoootnTa Mepiexopeva
2T PIYMO PUPNOUAKOUUEVOU-KEVTPIKO KOUMUATI

MAgupIKO KOUUATI apioTEPA

MAgupIKS KOPPAT OeCId

Evoidpeco

Evoidpeco

MAdka kotoaddpou 329 057

E€aywvikn Bida M10x35, katnyopia avroxig 10.9

E€aywvikn Bida M12x35, katnyopia avroxig 10.9

E€aywvikn Bida M10x45, katnyopia avroxig 10.9

E€aywvikn Bida M12x50, katnyopia avroxng 8.8

Podéha 30x12,5x3 1
Podéha 30x10,5x3

PodéAa 21x10,5x2

MNagiuad Stover M12, katnyopia avroxng 10

Magiuad Stover M10, katnyopia avroxng 10

Odnyieg cuvappoAdynong

P

~hOPPPAPNDPPDRDPERDE 2N,

XXX XX XXXXX

Katdloyog Tov d1odéoinov avrallotidv g fdons Tov 0Toeo60ov QUUOHNANGS

Ag). avroiioTiod Ovopogoia Meprexopeva
916 126 650 001 E€aptiuara otepéwong VPE X
329 057 600 001 MAdKka KoToaddpou, TTAVTA JoVTApIGPEV, OXI YIa CUCTNUO
aMaynig
329 059 600 001 MAdka KoToaddpou, g€ CUVOUACUO Pe aUoTnUa aAAayng
342 032 600 001 20oTnua aAAayng
OonyiegTomodéTnong:

(IToooéEte moQuoA® TO OYEdLO!)
Ymwaédeign: MNa toug tutroug FD, F9, JD, J9, ED, E9, ND, PD, RD (Kasten / oTtéicov / oaci kapétoag /

1)

2)

5)

6.)

Aew@opeio/oaci Acw@opeiou) TTPETTEI va ETTIAEEETE TNV TTiCW PIdwTH ouvdeon (eikéva A). MNa
Toug TUTToug UD, U9, HD, H9, GD, G9 (kapdTtoa / dITTAR kauTriva / agpodwpa ) KaBopIaTIK
givai n gmpooTivh BiIdwTA ouvdeaon (eikdva B).
=eR1dwarTe (av uttdpyouv) Ta oTnpiyuata (0) yia Ta okaAid atrd TNV TTAEUPA TOU OXUATOC aploTEPA
Kal 3e€1d at1rd Toug SIAURKNG POPEIC.
Eikéva A:BidwoTte xaAapd 1o apiotepd TTAeUpIKO KOPMATI (2), éva evBIAUECO (4) Kal TO aploTEPO
OTAPIYMa Tou oxAuaTog (0) ue Tov apioTepd diaunkn opéa (Bidec M10x45, podéleg 30x10,5x3).
2Tnv KatelBuvon Kivnong UtmpooTd PBIdWoTe XaAapd To apioTEPO TTAEUPIKO KOPMATI PE [Bideg
M12x35, podéAeg 30x12,5x3.
Eikéva B: AvTikataothoTe To oTApIyda (0) yia To OKaAi pg Eva evOIANETO KOUUATI (4), EI0AAAWG OTTWG
oTnv eikéva A.
21NV Oe€IAd TTAeUPA eKTEAEOBE avTiaToixa We TO BAua 2.).
BidwaTe Tnv TTAdKa Tou KoTaadépou (6), epapudaTe TIG Bideg OTTWG TTAPICTAVETAI OTNV EIKOVA (Bideg
M10x35, podéAeg 21x10,5x2, Tragiuadia M10).
KpaTtAoTe TO OTAPIYUA TOU KOTOA®OPOU - KEVTPIKO KOPMKATI (1) avapeoa oTa TTAEUPIKA KOPPATIA KAl
BidwaTe Ta xaAapd ue Ta evdidueaa (5) (Bideg M12x50, podéAec 30x12,5x3, Tragiuadia M12).
EuBuypapuuioTe iola 1o oTAPIYUA-KEVTPIKO KOPMATI (1). Z@QIiETe OAEG TIC BIOES ME TIC POTTEG TUOPIENS
TTOU aQva@EPOVTAl TTAPAKATW.

Pommiolo@ieng yia M 10x45 = 40 Nm
Pommiolo@itng yia M 12x35 = 65 Nm
Pommiolo@itng yia M 12x50 = 65 Nm
Pommiolo@itng yia M 10x35 = 55 Nm

Awotnpolpe To dLooiope aAlay®V.

29



o GanCiO di traino Senza kit elettrico

Produttore: WESTFALIA-AUTOMOTIVE GmbH & Co. KG  N. ordinazione Westfalia: 316 126

Numero di omologazione secondo la direttiva 94/20/CE: e13 00-0390

Classe: F Tipo: 316 126

Dati tecnici: Valore D max: 15,3 kN
Carico di appoggio max: 80 kg

Campo d’impiego: Produttore automobilistico: Renault, Opel, Nissan
Modello: Master, Movano, Interstar
Denominazionetipo: FD, JD, ED, ND, UD, HD, GD, PD,

RD, F9, J9,E9, U9, H9,G9

Avvertenze generali:

Per la marcia sono di rilevanza i dati dichiarati dal costruttore riguardanti il carico del
rimorchio, il carico deltimone e il peso complessivo del rimorchio. Rispettare i valori del dispositivo
di rimorchio!

Formula per il rilevamento del valore D:

peso massimo [kg] x peso totale vettura [kg] x 9,81
peso massimo [kg] + peso totale vettura [kg] 1000

= D [kN]

Per la trazione di rimorchi premuniti di appositi agganci a sfera o occhielli € solamente consentito
utilizzare il dispositivo di rimorchio in combinazione con un giunto a sfera con supporto o con un
giunto a piuoliautomatico. | portacarichi, il cuimontaggio su giunto a sfera € consentito, possono
venire utilizzati in combinazione con un giunto a sfera con supporto.

Qualsiasi altro uso ¢ vietato. Il funzionamento deve essere adeguato alle condizioni della strada.
Durante il funzionamento si modificano le caratteristiche di guida della vettura. Rispettare le istruzioni
per I'uso del produttore automobilistico.

| punti di fissaggio omologati di serie dal produttore automobilistico sono stati rispettati.
Devono essere osservate le normative nazionali sui collaudi.
Le presenti istruzioni di montaggio e per 'uso devono essere allegate ai documenti della vettura.

Avvertenze di montaggio:

Il gancio di traino € un componente di sicurezza e deve essere montato solo da tecnici
specializzati.

E’ vietata qualsiasi modifica costruttiva del gancio di traino. Una tale modifica comporterebbe
l'invalidamento dellomologazione del ministero dei trasporti.

Eliminare I'isolante o la protezione sottoscocca eventualmente presente sulla vettura nella
zona delle superfici di appoggio del gancio di traino. Trattare le parti sverniciate della carrozzeria
ed i fori con vernice antiruggine.

30



Avvertenze per I'uso:

con le coppie di serraggio prescritte.

Dopo circa 1000 km effettuati con il rimorchio, riserrare tutte le viti di fissaggio del gancio di traino

E consentito montare sul dispositivo di rimorchio un giunto a sfera con supporto o un giunto a

piuoli automatico - anche in combinazione con un sistema intercambiabile (es. Rockinger
Variobloc oder AL-KO MFK Typ 150/1500) - sempre che venga rispettatata I'area del centro

della sfera.

,
L
|
|

|
g

La tara del veicolo aumenta di 36 kg con il montaggio del dispositivo di rimorchio

(lastra a sfera fornita Tipo 329 057 inclusa).

- 158 -
- 139 _
99
- 80 - .
i
, 15
AN
v i
| AR T
| LI !
H—
=
I
4| I'area del centro della sfera
l Schema 1:

31



Dotazione del supporto del rimorchio

Pos. Denominazione Quantita Contenuto
1 Componente base del supporto del rimorchio 1
2 Componente laterale sinistro 1
3 Componente laterale destro 1
4 Distanziatore 4 X
5 Distanziatore 2
6 Piastra sferica 329 057 1
7  Vite atesta esagonale M10x35; classe di rigidita 10.9 4 X
8 \Vite atesta esagonale M12x35; classe di rigidita 10.9 4 X
9  \Vite atesta esagonale M10x45; classe di rigidita 10.9 4 X
10  Vite a testa esagonale M12x50; classe di rigidita 8.8 4 X
11 Rondella30x12,5x3 12 X
12 Rondella 30x10,5x3 4 X
13 Rondella21x10,5x2 4 X
14 Dado Stover M12, classe di rigidita 10 6 X
15 Dado Stover M10, classe di rigidita 10 4 X
16 Istruzioni di montaggio 1 X
Pezzi di ricambio disponibili per supporto del rimorchio
N. pezzo di ricambio Denominazione Contenuto
916 126 650 001 VPE. Componenti di fissaggio X
329 057 600 001 Lastra a sfera, montata in serie, non per il sistema intercambiabile
329 059 600 001 Piastra sferica, insieme al sistema di sostituzione

342 032 600 001 Sistema di sostituzione

Istruzionidimontaggio:
(Rispettare le figure!)

Avvertenza: Peritipi FD, F9, JD, J9, ED, E9, ND, PD, RD (Autocarro a cassone coperto / Station wagon

1)

2)

5.)

6.)

32

/ Telaio a pianale / Autobus/Telaio autobus) va scelto I'ancoraggio posteriore (Schizzo A).
Per i tipi UD, U9, HD, H9, GD, G9 (Pianale di carico / Cabina doppia/ ) &€ determinante
I'ancoraggio anteriore (Schizzo B).
Svitare (in caso siano montati) i sostegni per il predellino del veicolo (0) a destra e sinistra dei
longheroni.
Schizzo A: Avvitare senza stringere il pezzo laterale sinistro (2), un distanziatore (4) ed il sostegno
sinistro del veicolo (0) con il longherone sinistro (viti M10x45, rondelle 30x10,5x3). Avvitare
anteriormente (in direzione di marcia) senza stringere il pezzo laterale sinistro con le viti M12x35,
e le rondelle 30x12,5x3.
Schizzo B: Sostituire il sostegno del predellino (0) con un distanziatore (4) , altrimenti procedere
secondo la schizzo A.
Procedere analogamente sul lato destro come descritto al punto 2.).
Avvitare la piastra sferica (6) ed inserire le viti come illustrato nella figura (viti M10x35, rondelle
21x10,5x2, dadiM10).
Posizionare il componente base del supporto del rimorchio (1) tra i componenti laterali ed avvitare
leggermente con i distanziatori (5) (viti M12x50, rondelle 30x12,5x3, dadi M12).
Allineare il componente base del supporto del rimorchio (1). Serrare in modo uniforme tutte le viti
edidadi.

Coppia di serraggio per M10x45 = 40 Nm
Coppia di serraggio per M12x35 = 65Nm
Coppia di serraggio per M12x50 = 65 Nm
Coppia di serraggio per M10x35 = 55Nm

Ci riserviamo modifiche.



MINISTERO DEI TRASPORTI E DELLA NAVIGAZIONE
Direzione Generale della Motorizzazione Civile
e dei Trasporti in Concessione

Tabella riassuntiva dei casi che si possono presentare

VEICOLO DISPOSITIVO COLLAUDO DOCUMENTAZIONE |Rifer.
presente
circolare

Omologazione | Omolgazione 94/20/CE NO NO -
Europea e tipo di gancio gia
individuato nella carta
di circolazione del veicolo (*)
Omologzione 94/20/CE Sl - targhetta
e tipo di gancio indicato o non - istruzioni di B.1.
sulla carta di circolazione ed montaggio e funzion.
installato successivamente - scheda di omologaz.
alla immatricolazione del veicolo e relativo allegato
=> (facoltativi)
- dichiarazione di CA1.
corretto montaggio
Approvazione nazionale Sl - mod. DGM 405 B.2.
- dichiarazione di
montaggio a Cc.2.
regola d’'arte
Omologazione | Omologazione 94/20/CE Sl - targhetta
Nazionale - istruzioni di B.1.
montaggio e funzion.
ovvero - scheda di omologaz.
e relativo allegato
Accertamento —> (facoltativi)
dei requisiti - dichiarazione di CA1.
diidoneita corretto montaggio
alla circola-
zione Approvazione nazionale Sl - mod. DGM 405 B.2.
- dichiarazione di
montaggio a c.2.
regola d’'arte

(*) L'annotazione sulla carta di circolazione del veicolo riporta la dicitura:
“Il veicolo puo essere dotato sin dall’origine della strutturaditraino ...

“

con omologazione .......................... )

DICHIARAZIONE DI MONTAGGIO

Si dichiara che il dispositivo di traino
tipo
é stato installato a regola d’arte, nel rispetto delle
prescrizioni fornite dalla Casa costruttrice,
sull’autoveicolo:



GRAND-DUCHE DE LUXEMBOURG

Luxembourg, le 01 octobre 1998

MINISTERE DES TRANSPORTS 19221, Boulevard Royal

Tél. 478-1 - Télécopieur 241817 - Télex 1465 CIVAIR LU

REFERENCE : No e13%94/20%94/20%0390*01

ANNEXES : Documentation technique

FICHE DE RECEPTION CEE
EC TYPE-APPROVAL CERTIFICATE

Communication concernant - laréception
Communication concerning thetvoe=aporoval
- I'extension de la réception

the extension of type-approval
lerefusdetarécents

d'un type d'élément de construction visé par la directive 94/20/CE
of a type of a component with regard to Directive 94/20/EC

Numéro de réception @ : €13%94/20%94/20*0390*01

Type-approval number @ :

Motif de 1'extension : - Augmentation de la valeur "D" maximale;
Reason of extension : - Augmentation de la valeur "S" maximale;

- Champ d'application.

SECTION 1
SECTION I

0.1. Marque (raison sociale du constructeur) : Westfalia

Make (trade name of manufacturer) :
0.2. Type et description(s) commerciale(s)

geénérale(s) : 316 126

Type and general commercial description(s) :
0.3. Moyens d'identification du type, tels que

marqués sur 1'élément de construction ® :  voir point 0.7. ci-aprés

Means of identification of type if marked on the
component © :



0.3.1.

0.5.

0.7.

0.8.

2-

Emplacement de ce marquage :
Location of that marking :

Nom et adresse du constructeur :
Name and address of manufacturer :

Dans le cas des composants et des

unités techniques séparées, emplacement
et mode d'apposition du marquage de
réception CEE :

In the case of components and separate technical
units, location and method of affixing of the

EC approval mark :

Nom(s) et adresse(s) des usines
d'assemblage
Name(s) and address(es) of assembly plant(s) :

€13%94/20%94/20*0390*01

voir point 0.7. ci-aprés

Westfalia-Werke GmbH & Co.
Am Sandberg 45
D-33378 Rheda-Wiedenbriick

sur la plaque du constructeur (marquage estampé ou
autocollant)

fixé sur la face latérale ou sur le support de la prise de
courant

Westfalia-Werke GmbH & Co.
Am Sandberg 45
D-33378 Rheda-Wiedenbriick

SECTION I
SECTION II

Informations supplémentaires
(s'il y a lieu) :
Additional information (where applicable) :

Autorité déléguée:
Assigned authority:

Service technique chargé de
procéder aux essais :

Technical service responsible for carrying out
the tests :

Date du rapport d'essai :
Date of test report :

Numéro du rapport d'essai :
Number of test report :

Remargques (s'il y a lieu) :
Remarks (if any) :

Lieu :
Place :

voir appendice I ci-joint

Société Nationale de Contréle Technique-Homologations
L-5201 Sandweiler

UTAC International s.a r.l.
Boite Postale 11
L-6901 Roodt-sur-Syre

17.09.1998

10FA52909B

voir appendice I ci-joint

Luxembourg



-3- €13*94/20%94/20*0390*01 ’ ,/N{\T“

Date : 01 octobre 1998

Date :

Signature : Pour la Ministre des Transports
Signature :

CANAL

Paul SCHMIT
Commissaire du Gouvernement

Une liste des documents du dossier de réception présenté a 1'autorité compétente ayant accordé la
réception, qui peut étre obtenu sur demande, est jointe.

The index to the information package lodged with the competent authority that has granted type approval, which may be obtained
on request, is attached.

voir "INDEX DU DOSSIER DE RECEPTION" ci-joint



1.1.

1.2.

1.3.

1.4.

1.5.

1.6.

1.7.

-4- €13*94/20%94/20*0390*01

416\ 9)

iy (S
& ) @
o '/b_ - 4
Nnsports

APPENDICE 1
APPENDIX I

relatif a la fiche de réception CEE n° ¢13*94/20*94/20*0390*01
concernant la réception de dispositifs d'attelage mécanique visés par la directive 94/20/CE
to EC type-approval certificate no e13*94/20*94/20*0390*01
concerning the type-approval of mechanical coupling devices with regard to Directive 94/20/EC

Informations complémentaires :
Additional information :

Catégorie du type d'attelage : F
Class of the type of coupling :

Catégories ou types de véhicules auxquels

Ie dispositif est destiné ou limité : Renault Master a partir de 1'année de construction 1998
Categories or types of vehicles for which the device is OPEL Movano

designed or restricted :

Valeur D maximale [kN] ¢ : 15,9 kN

Maximum D-value [kN] ©:

Charge d'appui verticale S maximale
sur I'attelage [kg] © : 190 kg

Maximum vertical load S at the coupling point [kg] © :

Charge U maximale sur la sellette

d'attelage [t] © : sans objet
Maximum load U at the fifth wheel coupling

point [f] © :

Valeur V maximale [kN] © : sans objet

Maximum V-value [kN] @ :

Instructions concernant le montage du type d'attelage sur le véhicule et photographies ou schémas des
points de fixation sur le véhicule, fournis par le constructeur; informations complémentaires si
1'utilisation du type d'attelage est limitée a des véhicules particuliers :

Instructions of attachment of the coupling type to the vehicle and photographs or drawings of the fixing points at the vehicle given by
the manufacturer; additional information if the use of the coupling type is restricted to special types of vehicles :

Une instruction de montage et d'emploi est jointe a chaque dispositif d'attelage.
Les dispositifs destinés au montage en série dans la construction de véhicules ou de carrosseries ne doivent pas
étre nécessairement accompagnés d'une instruction de montage et d'emploi.



1.8. Informations sur le montage de supports ou de plaques de montage spécifique:

-5- €13%94/20%94/20*0390*01

s M

Information of the fitting of special towing brackets or mounting plates® :

Le dispositif d'attelage ne peut étre fixé qu'aux points de fixation prévus et autorisés par le constructeur du
véhicule et avec les moyens de fixation éventuellement prévus.

Remarques “ : sans objet
Remarks ¢ :

Note explicative et récapitulative des extensions réalisées
Explanatory and recapitulatory note of delivered extensions

sans objet

O Biffer la mention inutile.

' Delete where not applicable.

@ Le numéro de réception CEE par type figurant sur le présent document doit comporter tous les symboles décrits a 1'annexe
VII de la directive 70/156/CEE, telle que modifiée en dernier lieu par la directive 92/53/CEE. L'élément de construction
proprement dit doit étre marqué conformément aux prescriptions de la directive particuliére applicable.

) The EEC type-approval number appearing on this document shall consist of all sections outlined in Annex VII to Directive 70/156/EEC, as last amended by Directive
92/53/EEC. The component itse!f shall be marked as prescribed in the relevant separate Directive.

® Si les moyens d'identification du type comprennent des symboles ne convenant pas pour décrire les types d'éléments de
construction couverts par la présente fiche de réception, ces symboles doivent étre représentés dans la documentation par le
symbole "?" (p.e.: ABC??123??).

@ [f the means of identification of type contains characters not relevant to describe the component types covered by this type-approval certificate, such characters shall be
represented in the documentation by symbot : "?" (e.g.: ABC??12377).

Y compris des informations concernant la possibilité d'utiliser des sellette d'attelage pour le guidage forcé de semi-remorques.

“ Including the information concerning the use of the fifth wheel coupling for the control of semi-trailers.



GRAND-DUCHE DE LUXEMBOURG

Luxembourg, le 01 octobre 1998

MlNlSTERE DES TRANSPORTS 19-21, Boulevard Royal
L-2910 LUXEMBOURG
Tél. 478-1 - Télécopieur 241817 - Télex 1465 CIVAIR LU

REFERENCE : No e13*94/20%94/20*0390*01

ANNEXES :
INDEX DU DOSSIER DE RECEPTION
INDEX TO TYPE-APPROVAL REPORT
Numéro de réception CEE : €13*94/20%94/20*0390*01
EEC type-approval number :
1. Procés-verbal d'essai : 10FA52909B
Test report :
- Rapport technique: Pages 1 a7
- Index du dossier : Annexe A - Page 1
2. Dossier du constructeur : 316 126
Report of manufacturer :
- Fiche de renseignements du constructeur: Pages 001,002
- Dessin du dispositif d'attelage: Page 003
3. Autres documents annexés : sans objet
Other documents annexed :
4. Date de délivrance de la réception
initiale : 08.05.1998
Date of issue of initial type-approval :
5. Date de la derniére délivrance de
pages révisées : sans objet
Date of last issue of revised pages :
6. Date de la derniére délivrance d'une

fiche de réception révisée : 01.10.1998

Date of last extension :




o Ti I hengerfeSte uten elektrosett

Produsent: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia-bestilingsnummer: 316 126

Godkjennelsesnummer etter direktiv 94/20/EF: e13 00-0390

Klasse: F Type: 316 126

Tekniske data: maksimal D-verdi: 15,3 kN
maksimal stgttelast: 80 kg

Bruksomrade: Bilprodusent: Renault, Opel, Nissan
Modell: Master, Movano, Interstar
Typebetegnelse: FD, JD, ED, ND, UD, HD, GD, PD, RD
F9, J9, E9, U9, H9, G9

Generelle henvisninger:

For kjerevirksomheten er angivelser fra kjgreteyprodusenten nar det gjelder tilhengerlast,
stottelast og vogntogets totalvekt, bestemmende, og i denne forbindelse skal
tilhengeranorndningens verdiikke overstiges.

Tilhengerlast [kg] x bil-totalvekt [kg] x 9,81

Formel for D-verdi-beregningen: - erlast [kg] + bil-totalvekt [kg] < 1000

= D [kN]

Tilhengeranordningen ma bare brukes sammen med en koplingskule med holdeinnretning elleren
automatisk boltekopling til trekking av tilhengere med tilsvarende trekk-kulekopling eller
trekkstangring. Sammen med en koplingskule med holdeinnretning kan det brukes lasteholdere
som er tillatt for montasje pa koplingskuler.

Annen bruk er forbudt. Bruken ma tilpasses veiforholdene. Ved bruk endres bilens
kjgreegenskaper. Driftsinstruksen fra bilprodusenten ma falges.

De festepunktene som er godkjent av bilprodusenten som standard ma overholdes.
Nasjonale retningslinjer om godkjennelse av monteringer skal overholdes.
Denne monterings- og driftsanvisningen skal legges ved bilens dokumenter.

Monteringshenvisninger:

Tilhengerfestet er en sikkerhetsdel og ma kun monteres av fagfolk.

Enhver endring hhv. ombygging av tilhengerfestet er forbudt. De medfgrer at driftstillatelsen
opphgrer.

Isolermasse hhv. understellsbeskyttelse pa bilen - hvis det finnes - i omradet for
beereflatene pa tilhengerfestet skal fjernes. Blanke karosserideler og hull skal forsegles med
rustbeskyttelseslakk.

40



Driftshenvisninger:

Alle festeskruene pa tilhengerfestet skal ettertrekkes med foreskrevet tiltrekkingsmoment
etter ca. 1000 tilhenger-km.

Pa tilhengeranordningen kan det monteres en kulekopling med holdeinnretning eller en
automatisk boltekopling - ogsa i forbindelse med et vekselsystem (f.eks. Rockinger Varioblock
eller AL-KO MFK Type 150/1500), safremt de fglgende midtpunktomradene overholdes:

158 -

139
99

80 -

i

i

‘
% |
14| _

\\
23
331 37,

kulemidtpunktomradene

Figur 1:

Kjgretayets konstruksjonsvekt fagrgyes etter montasje med ca 36 kg.
(inkl. medleverte Kulelplate Type 329 057).

41



N g

Leveranse tilhengerbukk

Pos. Betegnelse Antall Innhold
1 Tilhengerbukk - basisdel 1
2  Sidedel venstre 1
3  Sidedelhgyre 1
4  Avstandsstykke 4 X
5  Avstandsstykke 2
6 Kuleplate 329 057 1
7 Sekskantskrue M10x35; bruddstyrkeklasse 10.9 4 X
8 Sekskantskrue M12x35; bruddstyrkeklasse 10.9 4 X
9 Sekskantskrue M10x45; bruddstyrkeklasse 10.9 4 X
10 Sekskantskrue M12x50; bruddstyrkeklasse 8.8 4 X
11 Skive 30x12,5x3 12 X
12 Skive 30x10,5x3 4 X
13 Skive 21x10,5x2 4 X
14 Stover-mutter M12, bruddstyrkeklasse 10 6 X
15 Stover-mutter M10, bruddstyrkeklasse 10 4 X
16 Monteringsveiledning 1 X
Leverbare reservedeler for tilhengerbukken
Reservedelsnr. Betegnelse Innhold
916 126 650 001 Pakkeenhet - festekomponenter X
329 057 600 001 Kuleplate, seriemessig montert, ikke for vekselsystemer.
329 059 600 001 Kuleplate, i forbindelse med skiftersystem

342 032 600 001 Skiftersystem

Monteringsveiledning:
(Se ogsa illustrasjonen!)

Merk: For typene FD, F9, JD, J9, ED, E9, ND, PD, RD (kassevogn / kombi / plattform-understell/ buss/

5.)

6.)

42

buss-understell) skalbak forskruingen(bilde A)velges. For typene UD, U9, HD, H9, GD, G9
(lasteplan m/ sidelemmer/doppelkabine / kassevogner med aeoro-dynamisk front)
erfremreforskruing malgivende (bilde B).
Holderne for trinnet pa kjgretaysiden, skrus av tilh@ayre og venstre forlengdedragerne. (dersomdisse
finnes)
Bilde A: Skru lgst sammen den venstre sidedelen (2), en distanse pa (4) og den venstre holderen
pa kjeretgysiden (0) med den venstre lengdedrageren (skruene M10x45, skiven 30x10,5x3). Skru
last sammen den venstre sidedelen foranikjgreretningen med skruene M12x35, skiven 30x12,5x3.
Bilde B:Skift ut holder for trinnet(0)gjennom en distanse (4), eller som bilde A.
Fest pa hgyre side som beskrevet under punkt 2.).
Skru fast kuleplaten (6) og plasser skruene som vist i illustrasjonen (skruer M10x35, skiver
21x10,5x2, mutter M10).
Hold tilhengerbukk-basisdelen (1) mellom sidedelene og monter lgst med avstandsstykker (5), bruk
skruer M12x40, skiver 30x12,5x3, muttere M12.
Juster tilhengerbukk-basisdelen (1). Stram til alle skrueforbindelsene med angitt
tiltrekkingsmoment.

Tiltrekkingsmoment for M10x45 = 40Nm
Tiltrekkingsmoment for M12x35 = 65Nm
Tiltrekkingsmoment for M12x50 = 65Nm
Tiltrekkingsmoment for M10x35 = 55Nm

Endringer forbeholdes.



Trekhaak zonder elektrische uitrusting @

Fabrikant: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia-bestelnr.: 316 126

Goedkeurnummer vigs. richtlijn 94/20/EG: e13 00-0390

Klasse: F Type: 316 126

Technische gegevens: maximale D-waarde: 15,3 kN
maximale kogeldruk: 80 kg

Toepassing: Voertuigfabrikant:  Renault, Opel, Nissan
Model: Master, Movano, Interstar
e-aanduiding: FD, JD, ED, ND, UD, HD, GD, PD, RD

F9, J9, E9, U9, H9, G9

Algemene aanwijzingen:

Betreffende de rijdende toestand zijn de gegevens van de voertuigproducent met betrekking
tot aanhanglast, steunlast en het totaalgewicht van de combinatie maatgevend, edoch mogen
daarbij de waarden van de voorziening voor de aanhanger niet worden overschreden.

Formule t.b.v. bepaling van de D-waarde:

getrokken gewicht [kg] x totaal gewicht voertuig [kg] X 9,81
getrokken gewicht [kg] + totaal gewicht voertuig [kg] = 1000

=D [kN]

De voorziening voorde aanhanger mag alleen in combinatie meteen koppelingskogel methouder,
of met een automatische boutkoppeling voor het trekken van aanhangers met bijbehorende
trekkogelkoppeling of trekoog worden gebruikt. In combinatie met een koppelingskogel voorzien
van een houdermogen lastdragers worden gebruikt, die voor montage op de koppelingskogel zijn
toegestaan.

Het gebruik voor hiervan afwijkende doeleinden is niet toegestaan. Bij gebruik van de trekhaak
dientrekening te worden gehouden metde wegomstandigheden. Bijhetrijden metaanhangwagen
veranderen de rijeigenschappen van het voertuig. Gelieve hieromtrent de handleiding van de
voertuigfabrikant te raadplegen.

De door de voertuigfabrikant standaard toegestane bevestigingspunten zijn aangehouden.
Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden genomen.
Deze montage- en gebruikshandleiding dient aan de voertuigdocumenten te worden toege-
voegd.

Aanwijzingen voor de montage:

De trekhaak is een veiligheidskritische component die uitsluitend door vakkundig personeel
mag worden ingebouwd. Elke wijziging c.q. aanpassing aan de trekhaak is ontoelaatbaar en
heeft bovendien het vervallen van de homologatie (bedrijfsvergunning) tot gevolg. Isolatie-
materiaal c.q. underbody coating aan het voertuig - indien aanwezig - ter plaatse van de
montagevlakken voor de trekhaak verwijderen. Blanke carrosseriedelen en geboorde gaten
met corrosiewerende lak verzegelen.

43



NL

Aanwijzingen voor het gebruik:

Na ca. 1.000 km met aanhangwagen te hebben gereden dienen alle bevestigingsbouten van
de trekhaak met het voorgeschreven aanhaalkoppel te worden nagetrokken.

Aan de voorziening voor de aanhanger mag een koppelingskogel met houder of een automati-
sche boutkoppeling - ook in combinatie met een wisselsysteem (bijv. Rockinger Variobloc of

AL-KO MFK type 150/1500) - worden gemonteerd, voorzover het volgende kogelmiddelpunt-
bereik wordt aangehouden:

- 158 -
- 139 -
99
— 80 i - -
i
, 15
AR I |
/ (Y}
700 &
X T Y
kogelmiddelpuntbereik
Tek. 1:

Hetlege gewichtvan het voertuig wordt namontage van de voorziening voor de aanhanger met 36
kg verhoogd (incl. meegeleverde kogelplaat type 329 057).

44



 NL

Omvang pakket koppelingsconsole

Pos. Benaming Aantal Inhoud
1 Koppelingsconsole-basisdeel 1
2  Zijstuklinks 1
3 Zijstuk rechts 1
4  Afstandsplaat 4 X
5  Afstandsplaat 2
6 Kogelplaat 329 057 1
7  Zeskantbout M10x35; kwaliteit 10.9 4 X
8  ZeskantboutM12x35; kwaliteit 10.9 4 X
9  Zeskantbout M10x45; kwaliteit 10.9 4 X
10  Zeskantbout M12x50; kwaliteit 8.8 4 X
11 Onderlegring 30x12,5x3 12 X
12 Onderlegring 30x10,5x3 4 X
13 Onderlegring 21x10,5x2 4 X
14 Stover-moer M 12; kwaliteit 10 6 X
15 Stover-moer M 10; kwaliteit 10 4 X
16 Montagehandleiding 1 X
Leverbare vervangingsonderdelen voor de koppelingsconsole
Onderdeelnr. Benaming Inhoud
916 126 650 001 VPE bevestigingsdelen X
329 057 600 001 Kogelplaat, in serie gemonteerd, niet voor wisselsysteem
329 059 600 001 Kogelplaat, in combinatie met wisselsysteem
342 032 600 001 Wisselsysteem
Montagehandleiding:

(Bij de montage a.u.b. de afbeelding raadplegen!)

Aanwijzing: Voor de types FD, F9, JD, J9, ED, E9, ND, PD, RD (kasten / combi / platformchassis / bus/

1)

2)

5)

6.)

bus-chassis) dient de achterste schroefverbinding te worden gekozen (afbeelding A). Voor
detypes UD, U9, HD, H9, GD, G9 (laadbak / dubbele cabine / aerodynamisch) is de voorste
schroefverbinding maatgevend (afbeelding B).
De houders voor de treeplank aan de zijkant van het voertuig (0), links en rechts van de dwarsliggers
erafschroeven (indien aanwezig).
Afbeelding A: Het linker zijdeel (2), een afstand (4) en de linker houder aan de zijde van het voertuig
(0) met de linker dwarsligger losjes verbinden (schroeven M10x45, schijven 30x10,5x3). Inrijrichting
vooraan het linker zijdeel met schroeven M12x35, schijven 30x12,5x3 losjes verbinden.
Afbeelding B: Houder voor de treeplank (0) door een distantie (4) vervangen, verder als afbeelding
A
De werkzaamheden van punt 2.) op analoge wijze ook aan de rechterzijde uitvoeren.
De kogelplaat (6) monteren, hierbij de bouten inzetten zoals op de afbeelding aangegeven (bouten
M 10 x 35, onderlegringen 12 x 10,5 x 2 en moeren M 10).
Het koppelingsconsole-basisdeel (1) tussen de zijstukken houden en los-vast met de
afstandsplaten (5) monteren (bouten M 12 x 50, onderlegringen 30 x 12,5 x 3 en moeren M 12).
Het koppelingsconsole-basisdeel (1) recht uitlijnen. Alle boutverbindingen met de onderstaande
aanhaalkoppels vastzetten.

Aanhaalkoppel voor M10x45 = 40Nm
Aanhaalkoppel voor M12x35 = 65Nm
Aanhaalkoppel voor M12x50 = 65Nm
Aanhaalkoppel voor M10x35 = 55Nm

Wijzigingen voorbehouden.

45



9 D I"ag krO k utan El-sats

Tillverkare: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia best.-nr: 316 126

Tillstandsnummer enligt Riktlinje 94/20/EG: e13 00-0390

Klass: F Typ: 316 126

Tekniska data: maximalt D-varde: 15,3 kN
maximalt stédlast. 80 kg

Anvandningsomrade: Fordonstillverkare: Renault, Qpel, Nissan
Modell: Master, Movano, Interstar
Typbeteckning: FD, JD, ED, ND, UD, HD, GD, PD, RD
F9, J9, E9, U9, H9, G9

Allmé@nna anvisningar:

Vid korning far fordonstillverkarens anvisningar vad galler slapvagnsvikt, kapacitet samt
fordonets och slapvagnens totalvikt inte éverskridas, vilket aven galler vardena foér den har
dragkroken.

Formel fér faststallning av D-vardet:

slapvagnslast [kg] x bilens totalvikt [kg] . 9,81 _ D kN
slapvagnslast [kg] + bilens totalvikt [kg] © 1000 ~ [kN]

For dragning av slapvagnar far dragkroken bara anvéandas i kombination med en dragkula och
tillhérande hallare eller med en sjalvverkande bultkoppling, och tillsammans med passande
kulkoppling eller dragégla. Vad géaller dragning medelst dragkula med hallare far endast
slapvagnar som ar tillatna for montering pa dragkula anvandas.

All annan anvandning ar férbjuden. Anvandningen maste anpassas till vagférhallandena. Vid
kérning med slap férandras bilens kéregenskaper. Beakta fordonstillverkarens bruksanvisning.

De av fordonstillverkaren tillatna standard-fastsattningspunkterna har féljts.
Nationella riktlinjer betraffande monteringen skall beaktas.
Denna monterings- och bruksanvisning skall bifogas till fordonshandlingarna.

Monteringsanvisningar:

Dragkroken &r en sakerhetsdel och far endast monteras av fackpersonal.

Det ar forbjudet att géra andringar resp ombyggnader pa dragkroken. Detta leder till att
drifttillstandet dras in.

Tag bort isoleringsmassan resp underplatens skyddbeldaggning (om sadan finns) fran
bilen i omradet kring dragkrokens anliggningsytor. Ytbehandla blanka karosseridelar samt
borrhalen med rostskyddsfarg.

46



Driftanvisningar:
Efterdrag dragkrokens samtliga fastsattningsskruvar annu en gang efter ca 1000 slapvagns-

km med de féreskrivna atdragningsmomenten.

Dragkroken far antingen vara utrustad med en dragkula med hallare eller en sjélvverkande
bultkoppling - &ven i kombination med ett snabbomkopplingssystem (t.ex. Rockinger Variobloc
eller AL-KO MFK typ 150/1500) - savitt kulans mittpunkt befinner sig inom féljande omrade:

158

139
99

80

Y

i |

i

Y
X Y
14|

\\ \ .
23
3337,

kulans mittpunkt omrade

Bild 1:

Bilens tomvikt 6kar med 36 kg
(inkl. medféljande kulplatta typ 329 057).

47



Specifikation dver slapvagnsbocken

Pos. Beteckning Antal Innehall
1 Slapvagn-grunddel 1
2 Sidodel, vanster 1
3  Sidodel, héger 1
4 Distans 4 X
5 Distans 2
6 Kulplatta 329 057 1
7 Sexkantskruv M10x35; hallfasthetsklass 10.9 4 X
8 Sexkantskruv M12x35; hallfasthetsklass 10.9 4 X
9 Sexkantskruv M10x45; hallfasthetsklass 10.9 4 X
10 Sexkantskruv M12x50; hallfasthetsklass 8.8 4 X
11 Bricka 30x12,5x3 12 X
12 Bricka 30x10,5x3 4 X
13 Bricka 21x10,5x2 4 X
14 Stover-mutter M12, hallfasthetsklass 10 6 X
15 Stover-mutter M10, hallfasthetsklass 10 4 X
16 Monteringsanvisning 1 X
Reservdelar for slapvagnsbocken
Reservdelsnr Beteckning Innehall
916 126 650 001 VPE-fastsattningsdelar X
329 057 600 001 Kulplatta, monterad som standard, inte fér snabbomkopplingssystem
329 059 600 001 Kulplatta, in kombination med véxelsystemet

342 032 600 001 Véxelsystem

Monteringsanvisning:
(Se bilden!)

Hanvisning: For typerna FD, F9, JD, J9, ED, E9, ND, PD, RD (skapbil / kombi / plattformschassi / buss/

1)

2)

5)

6.)

48

buss-chassi) skall den bakre varianten till skruvférbandet valjas (bild A). Fér typerna UD,
U9, HD, H9, GD, G9 (flak / dubbelhytt / skyddsplat) ar det den framre
ihopskruvningsvarianten som skall féredragas (bild B).
Skruva av bilens hallare for avsatsen (0) pa den vanstra och hégra ramsidobalken
(om sadana finns).
Bild A: Skruva |I6st ihop den véanstra sidodelen (2), underlagget (4) och bilens vanstra avsatshallare
(0) med den vanstra ramsidobalken (skruvar M10x45, brickor 30x10,5x3). Skruva Iést ihop den
vanstra sidodelens frAmre parti (kérriktningen) med bilen medelst skruvarna M12x35, brickorna
30x12,5x3.
Bild B: Ersatt hallaren for avsatsen (0) genom ett underlagg (4), 6vrig montering sker enligt bild A.
Tillvagagangssatt pa hoger sida lika med punkt 2.
Skruva fast kulplattan (6) och satt i skruvarna enligt bilden (skruvarna M10 x 35, brickorna21 x 10,5
x 2 , muttern M10).
Hall slapvagnsbocks-grunddelen (1) mellan sidodelarna och skruva fast den I6st med distanserna
(5) (skruvarna M12 x 50, brickorna 30 x 12,5 x 3, muttrarna M12).
Rikta slapvagnsbocks-grunddelen (1). Drag fast alla skruvkopplingar med de angivna
atdragningsmomenten.

Atdragningsmoment fér M10x45 = 40Nm
Atdragningsmoment fér M12x35 = 65Nm
Atdragningsmoment fér M12x50 = 65Nm
Atdragningsmoment fér M10x35 = 55Nm

Med férbehall for andringar.



H aki H Olownicze bez wyposazenia elektrycznego @

Producent: WESTFALIA-AUTOMOTIVE GmbH & Co. KG
Nr zamowieniowy firmy Westfalia:316 126

Numer zezwolenia wedtug wytycznych 94/20/EG: e13 00-0390

Klasa: F Typ: 316 126

Danetechniczne: maksymalna wartos¢ D: 15,3 kN
maksymalne obcigzenie podparciowe: 80 kg

Zakres stosowania: Producent samochodu:Renault, Opel, Nissan
Model: Master, Movano, Interstar

Oznaczenie typu:  FD, JD, ED, ND, UD, HD, GD, PD, RD
F9, J9, E9, U9, H9, GO

Zalecenia ogoélne:
Do rozpoczecia jazdy konieczne jest przestrzeganie danych producenta pojazdu

dotyczacych ciezaru przyczepy, ciezaru podporowego i ciezaru catkowitego ciggniecia, przy
czym wartosci podanych urzgdzen przyczepy nie mogg byc przekroczone
Wz6r do obliczania wartosci D:

Obciazenie przyczepowe [kg] x ciezar catkowity samochodu [kg] = 9,81
Obcigzenie przyczepowe [kg] + cigzar catkowity samochodu [kg] 1000

=D [kN]

Urzgdzenie przyczepy moze tylko i wytgcznie uzyte przy zastosowaniu kulki sprzegta z
podparciem lub samodzielnego sprzegta palcowego do ciggniecia przyczep z odpowiednim
sprzegiem kulkowym przyczepy lub tez ucha pociggowego. W potgczeniu kulki sprzegta z
podparciem mogg uzyte byC wszelkie ciggniki(pojazdy ciggngce),ktore dopuszczone sg do
montazu w/w kulki sprzegta.

Zakazane jest stosowanie innego rodzaju sprzegiet. Jazda musi by¢ dostosowana do
warunkow drogowych. W czasie holowania przyczepy zmieniajg sie parametry jazdy
samochodu. Nalezy przestrzegac zalecen zawartych w instrukcji eksploatacji samochodu,
dostarczonej przez producenta.

Podane przez producenta pojazdu punkty mocowania, ktore posiadajg seryjne
dopuszczenie, sg zachowane.

Nalezy przestrzegaC¢ narodowych wytycznych dotyczgcych potwierdzenia
zamontowan.

Niniejszg instrukcje montazu i eksploatacji nalezy dotgczy¢ do dokumentow
samochodu.

Zalecenia dotyczace montazu:

Hak holowniczy jest elementem wptywajgcym na bezpieczenstwo jazdy i moze zostac
zainstalowany wytgcznie przez personel wyspecjalizowany.

Niedopuszczalne jest wprowadzanie jakichkolwiek zmian w konstrukcji haka holowniczego.
Prowadzi to do wygasniecia dopuszczenia do stosowania.

W przypadku obecnosci masy izolacyjnej wzglednie ostony podwozia w miejscu
przylegania haka holowniczego nalezy jg usung¢. Nieostonigte miejsca karoserii jak rowniez
wywiercone otwory nalezy pomalowac farbg antykorozyjng.

49



| PL

Zalecenia dotyczace eksploataciji:
Wszystkie sruby mocujgce haka holowniczego nalezy dokreci¢ po przejechaniu ok. 1000 km z
przyczepa.

Na urzgdzeniu przyczepy moze byC zamontowana kulka sprzegta z zamocowaniem lub tez
samodzielne sprzegto palcowe - takze w potgczeniu z systemem zmiennym
(np.Rockinger Variobloc lub AL-KO MFK typ 150/1500) - ale tylko w przypadku kiedy
obszar punktu Srodkowego kulki bedzie zachowany:

158
139

i
Y

i

X '
14| _
33|37,

punktu srodkowego kulki

Szkic 1:

Waga pustego pojazdu podwyzsza sie po zamontowaniu przyczepy o 36 kg.
(wraz z dostarczong ptytg kulkowg typ 329 057).

50



@

Zakres dostawy kozta holowniczego:

Poz. Nazwa Liczba Zawartosé

1 Koziot przyczepy-czes¢ gtowna 1

2 Czes¢ strony lewej 1

3 Czes¢ strony prawej 1

4 Dystans 4 X

5 Dystans 2

6 Ptyta kulkowa 329 057 1

7 Szesciokgtowa sruba M10x35; Klasa trwatosci 10.9 4 X

8 Szesciokgtowa sruba M12x35; Klasa trwatosci 10.9 4 X

9 Szesciokgtowa sruba M10x45; Klasa trwatosci 10.9 4 X

10 Szesciokgtowa Sruba M12x50; Klasa trwatosci 8.8 4 X

11 Ptytka 30x12,5x3 12 X

12 Ptytka 30x10,5x3 4 X

13 Ptytka 21x10,5x2 4 X

14 Stover-nakretka M12; Klasa trwatosci 10 6 X

15 Stover-nakretka M10; Klasa trwatosci 10 4 X

16 Instrukcja montazu 1 X
Zakres dostarczanych czesci zamiennych kozta holowniczego
Nr czesci zamiennej Nazwa Zawartosc¢
916 126 650 001 VPE Czes$ci przymocowujgce X
329 057 600 001 Ptyta kulkowa, montowana seryjnie, nie dla systemu zmiennego
329 059 600 001 Ptyta kulkowa w potgczeniu z systemem zmiennym
342 032 600 001 System zmienny

Instrukcja montazu:

(Nalezy przestrzegac informacji w postaci prezentacji graficznej!)
Uwaga: Dla typow FD, F9, JD, J9, ED, E9, ND, PD, RD (skrzynka / kombi / platforma / autobus/

autobus-podwozie) przeznaczony jest tylni rodzaj przysrubowania (ilustracja A). Dla
typoéw UD, U9, HD, H9, GD, G9 (skrzynia tadunkowa otwarta / podwodjna kabina/
wietrznik) przeznaczone jest przednie przysrubowanie (ilustracja B).
Umiejscowione po obu bokach oparcia - schodki (0) z prawej i z lewej strony no$nikow
podtuznych -odsrubowac (jezeli sie tam znajdujg).
llustracja A: lewg cze$¢ boczng (2), element dystansujgcy (4) i lewostronng podporke (0)
stabo przysrubowa¢ do nosnika podtuznego (Sruby M10x45, podktadki 30x10,5x3). W
kierunku jazdy naprzod, lewg, czes¢ boczng srubami M12x35, i naktadkami 30x12,5x3 lekko
przysrubowac.
llustracja B: Oparcie na noge (0) zastgpi¢ poprzez element dystansujgcy (4) , poza tym reszta
tak jak w ilustracji A.
Po prawej stronie postepowaé w/g punktu 2.)
Ptyte kulkowg, przysrubowac (6), sruby tak jak na ilustracji wstawi¢ (Sruby M10x35, naktadki
21x10,5x2, nakretki M10).
Koziot przyczepy-czes¢ gtowng (1) trzymacC pomigedzy czesciami bocznymi i przy pomocy
elementoéw dystansujgcych (5) lekko przysrubowacé (Sruby M12x50, naktadki 30x12,5x3,
nakretki M12).
Koziot przyczepy-czesS¢ gtowng (1) wtasciwie (rowno) ustawic. Wszystkie potgczenia
Srubowe z podanymi momentami dokrecajgcymi solidnie natozyc.

Moment dokrecajgcy dla M 10x45 = 40 Nm
Moment dokrecajgcy dla M 12x35 = 65 Nm
Moment dokrecajgcy dla M 12x50 = 65 Nm
Moment dokrecajacy dla M 10x35 = 55 Nm

Zastrzega sie mozliwosC wprowadzania zmian.

51



